saranas. FCC RF Test Report Report No. : FR351205E

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 37 | 5.725-5.85 | UNII 3 CDD 5+18 802.11be EHT20 CH165 5825 MCSO0 Full -
Mode 38 | 5.725-5.85 | UNII3 CDD 5+18 802.11be EHT40 CH151 5755 MCSO0 Full -
Mode 39 | 5.725-5.85 | UNII3 CDD 5+18 802.11be EHT40 CH159 5795 MCSO0 Full -
Mode 40 | 5.725-5.85 | UNII3 CDD 5+18 802.11be EHT80 CH155 5775 MCSO0 Full -
Mode 45 | 5.15-5.25 UNII'1 CDD 5+18| 802.11be EHT20 CH36 5180 MCSO0 Single RU 106/53
Mode 46 | 5.15-5.25 | UNII 2A CDD 5+18| 802.11be EHT20 CH64 5320 MCSO0 Single RU 52/40
Mode 47 | 5.25-5.35 | UNII2C CDD 5+18 802.11be EHT20 @ CH100 5500 MCSO0 Single RU 52/37
Mode 48 | 5.25-5.35 | UNII2C CDD 5+18 802.11be EHT20 @ CH140 5700 MCSO0 Single RU 106/54
Mode 49 | 5.725-5.85 | UNII3 CDD 5+18 802.11be EHT20 CH149 5745 MCSO0 Single RU 106/53
Mode 50 | 5.725-5.85  UNII3 CDD 5+18 802.11be EHT20 @ CH165 5825 MCSO Single RU 52/40

Mode 51 | 5.15-5.25 UNII1 CDD5+18 802.11be EHT20 CH36 5180 MCSO0 Small RU 52/26-€)

Mode 52 | 5.25-5.35 | UNII2A CDD 5+18 802.11be EHT20  CH64 5320 MCSO0 Small RU 52/26-@

Mode 53 | 5.47-5.725 | UNIl 2C CDD 5+18 802.11be EHT20 @ CH100 5500 MCSO0 Small RU 52/26-€)

Mode 54 | 5.47-5.725 | UNIl 2C CDD 5+18 802.11be EHT20 @ CH140 5700 MCSO0 Small RU 106/26-@

Mode 55 | 5.725-5.85 | UNII3 CDD 5+18 802.11be EHT20 CH149 5745 MCSO0 Small RU 106/26-@

Mode 56 | 5.725-5.85 | UNII3 CDD 5+18 802.11be EHT20 CH165 5825 MCSO0 Small RU 106/26-@

Mode 57 | 5.15-5.25 UNII1 CDD5+18 802.11be EHT80  CH42 5210 MCSO Puncturing20M (4]

Mode 58 | 5.25-5.35 | UNII 2A CDD 5+18 802.11be EHT80  CH58 5290 MCSO Puncturing20M

o
Mode 59 | 5.47-5.725 | UNIl 2C CDD 5+18 802.11be EHT80 CH106 5530 MCSO Puncturing20M (4]
6]

Mode 60 | 5.15-5.35 ' UNII 1-2A CDD 5+18 802.11be EHT160 CH50 5250 MCSO Puncturing 20M
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saranas. FCC RF Test Report Report No. : FR351205E

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU Remark

(GHz) Rate
Mode 61 | 5.15-5.35 |UNII 1-2A|CDD 5+18| 802.11be EHT160 | CH50 5250 MCSO0 Puncturing 40M (3]
Mode 62 | 5.15-5.35  UNII 2C | CDD 5+18 802.11be EHT160 CH114 5570 MCSO0 Puncturing 20M (5]
Mode 63 | 5.15-5.35  UNIlI 2C | CDD 5+18 802.11be EHT160 CH114 5570 MCSO0 Puncturing 40M (4]
Mode 64 5.725-5.85| UNII 3 |CDD 5+18| 802.11be EHT80 | CH155 5775 MCSO0 Puncturing 20M (2]
Mode 65 | 5.15-5.25 | UNII1 |CDD 5+18| 802.11be EHT80 | CH42 5210 MCSO0 Large RU 484+242 (4]
Mode 66 | 5.25-5.35 | UNII 2A |CDD 5+18| 802.11be EHT80 | CH58 5290 MCSO0 Large RU 484+242 (1]
Mode 67 5.47-5.725 UNII 2C |CDD 5+18| 802.11be EHT80 A CH106 5530 MCSO0 Large RU 484+242 (4]
Mode 69 | 5.15-5.35 |[UNII 1-2A|CDD 5+18| 802.11be EHT160 | CH50 5250 MCSO0 Large RU 484+242 (1]
Mode 70 | 5.15-5.35 |UNII 1-2A|CDD 5+18| 802.11be EHT160 | CH50 5250 MCSO Large RU 996+484+242 (2]
Mode 71 | 5.15-5.35 UNII 1-2A|CDD 5+18 802.11be EHT160 | CH114 5570 MCSO Large RU 996+484 Q
Mode 72 | 5.15-5.35 UNII 1-2A|CDD 5+18 802.11be EHT160 | CH114 5570 MCSO Large RU 996+484+242 @
Mode 73 5.725-5.85| UNII 3 |CDD 5+18 802.11be EHT80 CH155 5775 MCSO Large RU 484+242 Q
Mode 74 5.47-5.725| UNIl 2C |CDD 5+18 802.11be EHT20 CH140 5700 MCSO Full LF
Mode 75 5.725-5.85| UNII 3 |CDD 5+18 802.11be EHT80 CH155 5775 MCSO Large RU 484+242_Q LF

Co-location mode

WLAN 2.4G 802.11g CHO1 Tx + WLAN 5G 802.11be EHT20 CH140 Tx + LTE Band 48 Link
WLAN 2.4G 802.11g CHO1 Tx + WLAN 5G 802.11be EHT20 CH140 Tx + BLE(2M) Ch39 Tx + LTE Band 48 Link
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a CH36 @ 5149.94 47.43 54.00 -6.57 H AVERAGE | Pass | Band Edge

1
802.11a CH36 @ 10360.00 61.73 68.30 -6.57 H Peak Pass Harmonic
802.11a CH44 - - - - - - - Band Edge

2
802.11a CH44  10440.00 60.44 68.30 -7.86 H Peak Pass Harmonic
802.11a CH48 - - - - - - - Band Edge

3
802.11a CH48 @ 10480.00 60.66 68.30 -764 |V Peak Pass Harmonic
802.11a CH52 - - - - - - - Band Edge

4
802.11a CH52  10520.00 59.38 68.3 -892 V Peak Pass Harmonic
802.11a CH60 - - - - - - - Band Edge

5
802.11a CH60 @ 10600.00 55.53 74.00 -18.47 H Peak Pass Harmonic
802.11a CH64  5350.10 49.73 54.00 -4.27 H AVERAGE | Pass | Band Edge

6
802.11a CH64 | 10640.00 46.28 54.00 -7.72 H Average Pass Harmonic
802.11a CH100 5459.80 41.45 54.00 -1255 H @ AVERAGE | Pass | Band Edge

7
802.11a CH100 16500.00 52.86 68.30 -15.44  H Peak Pass Harmonic
802.11a CH116 - - - - - - - Band Edge

8
802.11a CH116 16740.00 52.14 68.30 -16.16  V Peak Pass Harmonic
802.11a CH140 5725.16 55.16 68.30 -13.14  H PEAK Pass | Band Edge

9
802.11a CH140 17100.00 50.97 68.30 -17.33  H Peak Pass Harmonic
802.11be EHT20 @ CH36 @ 5149.58 49.88 54.00 -4.12 H AVERAGE | Pass | Band Edge

10
802.11be EHT20 @ CH36 & 10360.00 58.75 68.30 -955 H Peak Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11be EHT20 CH44 - - - - - - - Band Edge
11

802.11be EHT20 = CH44 @ 10440.00 59.42 68.30 -8.88 H Peak Pass Harmonic

802.11be EHT20 CH48 - - - - - - - Band Edge
12

802.11be EHT20 @ CH48 @ 10480.00 58.65 68.30 -9.65 H Peak Pass Harmonic

802.11be EHT20 = CH52 - - - - - - - Band Edge
13

802.11be EHT20 = CH52 & 10520.00 58.61 68.30 -9.69 H Peak Pass Harmonic

802.11be EHT20 @ CH60 - - - - - - - Band Edge
14

802.11be EHT20 @ CH60 & 10600.00 48.77 54.00 -523 H Average Pass Harmonic

802.11be EHT20 = CH64 @ 5350.38 48.12 54.00 -5.88 @ H  AVERAGE | Pass | Band Edge
15

802.11be EHT20 CH64 | 10640.00 45.86 54.00 -8.14 H Average Pass Harmonic

802.11be EHT20 CH100 5469.70 63.91 68.30 -439 H PEAK Pass | Band Edge
16

802.11be EHT20  CH100 16500.00 50.95 68.30 -17.35  V Peak Pass Harmonic

802.11be EHT20 @ CH116 - - - - - - - Band Edge
17

802.11be EHT20  CH116 @ 16740.00 50.56 68.30 -17.74 H Peak Pass Harmonic

802.11be EHT20 CH140 5725.16 64.99 68.30 -331 H PEAK Pass | Band Edge
18

802.11be EHT20 CH140 17100.00 50.37 68.30 -1793  H Peak Pass Harmonic

802.11be EHT40  CH38 @ 5148.58 49.13 54.00 -487 @H AVERAGE | Pass | Band Edge
19

802.11be EHT40  CH38 & 10380.00 50.83 68.30 -17.47  V Peak Pass Harmonic

802.11be EHT40  CH46 @ 5142.14 45.58 54.00 -8.42 =V | AVERAGE | Pass | Band Edge
20

802.11be EHT40  CH46 @ 10460.00 50.83 68.30 -17.47  H Peak Pass Harmonic

Sporton International Inc. (ShenzZhen) Page Number : C6 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G




SPORTON LAB.

FCC RF Test Report

Report No. : FR351205E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.

802.11be EHT40 CH54 = 5353.98 44.30 54.00 -9.70 H | AVERAGE | Pass @ Band Edge
21

802.11be EHT40 CH54 | 10540.00 55.27 68.30 -13.03  H Peak Pass Harmonic

802.11be EHT40 CH62 @ 5350.95 50.37 54.00 -3.63 H | AVERAGE | Pass @ Band Edge
22

802.11be EHT40 CH62 | 10620.00 50.95 74.00 -23.05 H Peak Pass Harmonic

802.11be EHT40 CH102 5469.52 63.41 68.30 -4.89 H PEAK Pass | Band Edge
23

802.11be EHT40 CH102 | 16530.00 50.85 68.30 -1745  H Peak Pass Harmonic

802.11be EHT40 CH110 - - - - - - - Band Edge
24

802.11be EHT40 CH110  16650.00 50.95 68.30 -1735 V Peak Pass Harmonic

802.11be EHT40 CH134 5725.48 64.33 68.30 -3.97 H PEAK Pass | Band Edge
25

802.11be EHT40 CH134 | 17010.00 50.50 68.30 -17.80 H Peak Pass Harmonic

802.11be EHT80 CH42 = 5145.95 50.00 54.00 -4.00 | V AVERAGE @ Pass | Band Edge
26

802.11be EHT80 CH42 | 10420.00 50.96 68.30 -17.34  H Peak Pass Harmonic

802.11be EHT80 CH58 @ 5358.17 50.16 54.00 -3.84 | H AVERAGE @ Pass | Band Edge
27

802.11be EHT80 CH58 | 10580.00 50.73 68.30 -1757 H Peak Pass Harmonic

802.11be EHT80 CH106  5457.28 49.69 54.00 -4.31 H AVERAGE Pass | Band Edge
28

802.11be EHT80 CH106 | 16590.00 50.95 68.30 -17.35 H Peak Pass Harmonic

802.11be EHT80 CH122 5459.72 44.43 54.00 -9.57 H AVERAGE Pass | Band Edge
29

802.11be EHT80 CH122 | 16830.00 50.73 68.30 -17.57  V Peak Pass Harmonic

802.11be EHT160 | CH50 5145.00 50.42 54.00 -3.58 H AVERAGE Pass | Band Edge
30

802.11be EHT160 | CH50 10500.00 50.92 68.30 -17.38  H Peak Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.

802.11be EHT160 | CH114 5459.12 50.38 54.00 -3.62 H | AVERAGE | Pass @ Band Edge

31
802.11be EHT160 | CH114 16710.00 50.56 68.30 -17.74 | H Peak Pass Harmonic
802.11a CH149  5607.11 52.93 68.30 -15.37  H PEAK Pass @ Band Edge

32
802.11a CH149 | 17235.00 51.13 68.30 -17.17  H Peak Pass Harmonic
802.11a CH157 - - - - - - - Band Edge

33
802.11a CH157 | 17355.00 50.87 68.30 -17.43  V Peak Pass Harmonic
802.11a CH165  5929.38 53.61 68.30 -14.69  V PEAK Pass | Band Edge

34
802.11a CH165 | 17475.00 50.67 68.30 -1763 V Peak Pass Harmonic
802.11be EHT20 CH149 5634.08 53.62 68.30 -14.68  V PEAK Pass | Band Edge

35
802.11be EHT20 CH149 | 17235.00 50.79 68.30 -1751 Vv Peak Pass Harmonic
802.11be EHT20 CH157 - - - - - - - Band Edge

36
802.11be EHT20 CH157 | 17355.00 50.22 68.30 -18.08 H Peak Pass Harmonic
802.11be EHT20 CH165  5928.25 54.53 68.30 -13.77  V PEAK Pass | Band Edge

37
802.11be EHT20 CH165 | 17475.00 50.64 68.30 -17.66 V Peak Pass Harmonic
802.11be EHT40 CH151 5938.69 55.14 68.30 -13.16 V PEAK Pass | Band Edge

38
802.11be EHT40 CH151 | 17265.00 50.77 68.30 -1753  H Peak Pass Harmonic
802.11be EHT40 CH159  5943.65 54.57 68.30 -13.73  V PEAK Pass | Band Edge

39
802.11be EHT40 CH159 | 17385.00 50.98 68.30 -17.32  H Peak Pass Harmonic
802.11be EHT80 CH155 5649.70 55.17 68.30 -13.13  V PEAK Pass | Band Edge

40
802.11be EHT80 CH155 | 17325.00 50.97 68.30 -1733  V Peak Pass Harmonic
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saranas. FCC RF Test Report

Report No. : FR351205E

Mode 41 UNII-2C - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+18 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5439.1 51.69 -22.31 74 37.66 34.65 9.88 30.5 100 | 297 P H
5460 51.01 -17.29 68.3 36.97 34.66 9.88 30.5 100 | 297 P H
5720 10481 | - | - 90.22 35.06 10.12 | 30.59 | 100 | 297 P H
5897.25 53.63 -14.67 68.3 38.72 35.33 10.24 | 30.66 | 100 | 297 P H
5455.6 42.1 -11.9 54 28.06 34.66 9.88 30.5 100 | 297 A H
802.11a
5720 9753 | - | e 82.94 35.06 10.12 | 30.59 | 100 | 297 A H
CH 144
5391.8 51.71 -22.29 74 37.76 34.61 9.84 30.5 337 | 204 P \Y
5720MHz
5469.35 51.08 -17.22 68.3 36.99 34.67 9.92 30.5 337 | 204 P \Y
5720 101.38 | - | - 86.79 35.06 10.12 | 30.59 | 337 | 204 P \Y
5875.25 53.58 -14.72 68.3 38.71 35.31 10.21 | 30.65 | 337 | 204 P \Y
5456.7 42.1 -11.9 54 28.06 34.66 9.88 30.5 337 | 204 A |V
5720 9419 | - | e 79.6 35.06 10.12 | 30.59 | 337 | 204 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Mode 41 UNII-2C - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+18 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 49.69 -24.31 74 55.39 38.53 13.71 | 57.94 - - P H
802.11a
17160 50.67 -17.63 68.3 49.62 41.27 16.55 | 56.77 - - P H
CH 144
11440 49.34 -24.66 74 55.04 38.53 13.71 57.94 - - P \%
5720MHz
17160 50.57 -17.73 68.3 49.52 41.27 16.55 | 56.77 - - P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR351205E

Mode 42 UNII-2C - Straddle Channel
WIFI 802.11BE EHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+18 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5407.75 51.77 -22.23 74 37.81 34.62 9.84 30.5 100 | 296 P H
5460.55 51.58 -16.72 68.3 37.54 34.66 9.88 30.5 100 296 P H
* 5720 113.39 | - | - 98.8 35.06 10.12 | 30.59 | 100 | 296 P H
5879.1 53.1 -15.2 68.3 38.23 35.31 10.21 | 30.65 | 100 | 296 P H
WIFI
5457.8 42.37 -11.63 54 28.33 34.66 9.88 30.5 100 | 296 A H
802.11BE
5720 103.66 | ------ | --ee- 89.07 35.06 10.12 | 30.59 | 100 | 296 A H
EHT20CH
5441.85 51.72 -22.28 74 37.69 34.65 9.88 30.5 305 201 P \%
144
5463.85 50.13 -18.17 68.3 36.08 34.67 9.88 30.5 305 | 201 P \Y
5720MHz
* 5720 106.66 | ------ | --eee- 92.07 35.06 10.12 | 30.59 | 305 | 201 P \Y
5891.2 53.16 -15.14 68.3 38.27 35.33 10.21 | 30.65 | 305 | 201 P \Y
5452.85 42.05 -11.95 54 28.01 34.66 9.88 30.5 305 | 201 A |V
5720 99.1 | - | e 84.51 35.06 10.12 | 30.59 | 305 | 201 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Mode 42 UNII-2C - Straddle Channel
WIFI 802.11BE EHT20 (Harmonic @ 3m)
WIFI |Note/Frequency Level Margin| Limit | Read |Antenna Path Preamp Ant |Table Peak Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|H/V)
WIFI 11440 48.97 | -25.03 74 54.67 3853 | 13.71 | 57.94 - - P | H
802.11BE
17160 49.15 -19.15 68.3 48.1 41.27 16.55 56.77 - - P H
EHT20 CH
144 11440 49.65 -24.35 74 55.35 38.53 13.71 57.94 - - P \%
5720MHz 17160 50.68 | -17.62 68.3 49.63 41.27 | 1655 | 56.77 - - P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR351205E

Mode 43 UNII-2C - Straddle Channel
WIFI 802.11BE EHT 40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+18 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5442.95 51.12 -22.88 74 37.09 34.65 9.88 30.5 100 294 P H
5462.75 50.87 -17.43 68.3 36.82 34.67 9.88 30.5 100 294 P H
* 5710 107.59 | - | - 93.02 35.03 10.12 | 30.58 | 100 294 P H
5872.5 52.76 -15.54 68.3 37.89 35.31 10.21 | 30.65 | 100 294 P H
WIFI
5450.65 42.74 -11.26 54 28.7 34.66 9.88 30.5 100 294 A H
802.11BE
5710 99.62 | - | - 85.05 35.03 10.12 | 30.58 | 100 294 A H
EHT 40
5356.6 51.04 -22.96 74 37.12 34.58 9.84 30.5 275 | 360 P \Y
CH 142
5468.25 52.47 -15.83 68.3 38.38 34.67 9.92 30.5 275 | 360 P Y
5710MHz
* 5710 95.82 | - | - 81.25 35.03 10.12 | 30.58 | 275 | 360 P \Y
5853.25 52.8 -15.5 68.3 38 35.25 10.19 | 30.64 | 275 | 360 P \Y
5449 42.84 -11.16 54 28.8 34.66 9.88 30.5 275 | 360 A Y
5710 88.61 | - | e 74.04 35.03 10.12 | 30.58 | 275 | 360 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Mode 43 UNII-2C - Straddle Channel
WIFI 802.11BE EHT 40 (Harmonic @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+18 (MHz) (dBpVim)| (dB) [(dBuV/im) (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
WIFI 11420 49.1 -24.9 74 5482 | 3852 | 13.71 | 57.95 - - P | H
802.11BE
17130 50.2 -18.1 68.3 49.13 41.25 16.55 56.73 - - P H
EHT 40
11420 48.28 -25.72 74 54 38.52 13.71 57.95 - - P \Y%
CH 142
5710MHz 17130 50.23 -18.07 68.3 49.16 41.25 16.55 56.73 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR351205E

Mode 44 UNII-2C - Straddle Channel
WIFI 802.11BE EHT 80 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+18 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (H/V)
5425.35 51.76 -22.24 74 37.79 34.63 9.84 30.5 100 | 296 | P H
5461.1 50.79 -17.51 68.3 36.75 34.66 9.88 30.5 100 | 296 | P H
* 5690 103.17 | ------ | - 88.66 35 10.09 | 30.58 | 100 | 296 | P H
5887.9 54.39 -13.91 68.3 39.5 35.33 10.21 | 30.65 | 100 | 296 | P H
WIFI
5440.75 44.41 -9.59 54 30.38 34.65 9.88 30.5 100 | 296 | A H
802.11BE
5690 96.04 | - | - 81.53 35 10.09 | 30.58 | 100 | 296 | A H
EHT 80
5405.55 51.42 -22.58 74 37.46 34.62 9.84 30.5 275 | 211 P Y,
CH 138
5466.6 52.37 -15.93 68.3 38.28 34.67 9.92 30.5 275 | 211 P \Y,
5690MHz
* 5690 99.52 | - | - 85.01 35 10.09 | 30.58 | 275 | 211 P Y,
5872.5 53.07 -15.23 68.3 38.2 35.31 10.21 | 30.65 | 275 | 211 P \Y,
5447.9 44.16 -9.84 54 30.12 34.66 9.88 30.5 275 | 211 | A \Y,
5690 9153 | - | - 77.02 35 10.09 | 3058 | 275 | 211 | A \Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Mode 44 UNII-2C - Straddle Channel
WIFI 802.11BE EHT 80 (Harmonic @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+18 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
WIFI 11380 48.18 | -25.82 74 53.95 | 38.48 | 13.72 | 57.97 - - P | H
802.11BE
17070 51.11 -17.19 68.3 49.98 41.23 16.57 | 56.67 - - P H
EHT 80
11380 48.38 -25.62 74 54.15 38.48 13.72 | 57.97 - - P \Y
CH 138
5690MHz 17070 51.43 -16.87 68.3 50.3 41.23 16.57 | 56.67 - - P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RF Test Report

Report No. : FR351205E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) | (dBuV/m) | (dBuV/m) | (dB) Avg.

802.11be EHT20 CH36 | 5146.52 42.30 54.00 -11.70 V  AVERAGE | Pass Band Edge
45

802.11be EHT20 CH36 - - - - - - - Harmonic

802.11be EHT20 CH64 | 5422.06 41.20 54.00 -12.80 | H AVERAGE | Pass @ Band Edge
46

802.11be EHT20 CH64 - - - - - - - Harmonic

802.11be EHT20 A CH100 | 5454.10 40.73 54.00 -13.27 =V | AVERAGE | Pass | Band Edge
47

802.11be EHT20  CH100 - - - - - - - Harmonic

802.11be EHT20 A CH140 | 5725.03 55.71 68.30 -1259 H PEAK Pass @ Band Edge
48

802.11be EHT20 @ CH140 - - - - - - - Harmonic

802.11be EHT20  CH149 | 5649.35 52.68 68.30 -15.62 H PEAK Pass @ Band Edge
49

802.11be EHT20 | CH149 - - - - - - - Harmonic

802.11be EHT20 | CH165 | 5929.60 54.22 68.30 -14.08 H PEAK Pass @ Band Edge
50

802.11be EHT20 | CH165 - - - - - - - Harmonic

802.11be EHT20 CH36 | 5050.40 39.94 54.00 -14.06 V | AVERAGE | Pass | Band Edge
51

802.11be EHT20 CH36 - - - - - - - Harmonic

802.11be EHT20 CH64 | 5352.20 38.21 54.00 -15.79 H | AVERAGE | Pass | Band Edge
52

802.11be EHT20 CH64 - - - - - - - Harmonic

802.11be EHT20 A CH100 | 5404.45 38.00 54.00 -16.00 H | AVERAGE | Pass @ Band Edge
53

802.11be EHT20 | CH100 - - - - - - - Harmonic

802.11be EHT20 A CH140 | 5725.22 51.78 68.30 -16.52 V PEAK Pass @ Band Edge
54

802.11be EHT20 | CH140 - - - - - - - Harmonic
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FCC RF Test Report

Report No. : FR351205E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.

802.11be EHT20 CH149 5612.62 50.35 68.30 -1795 H PEAK Pass | Band Edge
55

802.11be EHT20 CH149 - - - - - - - Harmonic

802.11be EHT20 CH165 5928.38 52.02 68.30 -16.28  V PEAK Pass | Band Edge
56

802.11be EHT20 CH165 - - - - - - - Harmonic

802.11be EHT80 CH42 | 5147.84 45,10 54.00 -8.90 V | AVERAGE @ Pass Band Edge
57

802.11be EHT80 CH42 - - - - - - - Harmonic

802.11be EHT80 CH58 | 5083.23 41.49 54.00 -1251 H @ AVERAGE | Pass | Band Edge
58

802.11be EHT80 CH58 - - - - - - - Harmonic

802.11be EHT80 CH106 5459.98 40.86 54.00 -13.14 V| AVERAGE | Pass | Band Edge
59

802.11be EHT80 CH106 - - - - - - - Harmonic

802.11be EHT160 CH50 | 5125.50 49.64 54.00 -4.36 V | AVERAGE @ Pass Band Edge
60

802.11be EHT160 CH50 - - - - - - - Harmonic

802.11be EHT160 CH50 | 5146.25 48.79 54.00 -5.21 V | AVERAGE @ Pass Band Edge
61

802.11be EHT160 CH50 - - - - - - - Harmonic

802.11be EHT160 | CH114 5455.38 44.49 54.00 -9.51 V | AVERAGE @ Pass Band Edge
62

802.11be EHT160 @ CH114 - - - - - - - Harmonic

802.11be EHT160 | CH114 5447.68 42.12 54.00 -11.88 | V | AVERAGE | Pass @ Band Edge
63

802.11be EHT160 @ CH114 - - - - - - - Harmonic

802.11be EHT80 CH155 5649.88 57.47 68.30 -1083 H PEAK Pass | Band Edge
64

802.11be EHT80 CH155 - - - - - - - Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205E

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.

802.11be EHT80 CH42 | 5137.76 45,20 54.00 -8.80 H | AVERAGE @ Pass Band Edge
65

802.11be EHT80 CH42 - - - - - - - Harmonic

802.11be EHT80 CH58 | 5350.01 43.70 54.00 -10.30 | V | AVERAGE | Pass Band Edge
66

802.11be EHT80 CH58 - - - - - - - Harmonic

802.11be EHT80 CH106 5458.18 43.24 54.00 -10.76 V| AVERAGE | Pass | Band Edge
67

802.11be EHT80 CH106 - - - - - - - Harmonic

802.11be EHT160 CH50 | 5145.00 46.38 54.00 -7.62 V | AVERAGE @ Pass Band Edge
69

802.11be EHT160 CH50 - - - - - - - Harmonic

802.11be EHT160 CH50 | 5095.25 49.71 54.00 -4.29 V | AVERAGE @ Pass @Band Edge
70

802.11be EHT160 CH50 - - - - - - - Harmonic

802.11be EHT160 | CH114 5452.96 47.23 54.00 -6.77 V | AVERAGE @ Pass Band Edge
71

802.11be EHT160 @ CH114 - - - - - - - Harmonic

802.11be EHT160 | CH114 5456.26 47.06 54.00 -6.94 V | AVERAGE @ Pass Band Edge
72

802.11be EHT160 @ CH114 - - - - - - - Harmonic

802.11be EHT80 CH155 5649.35 64.27 68.30 -4.03 H PEAK Pass | Band Edge
73

802.11be EHT80 CH155 - - - - - - - Harmonic
74 802.11be EHT20 CH140 30.97 25.7 40 -14.3 \% PEAK Pass LF
75 802.11be EHT80 CH155 31.94 23.83 40 -16.17 H PEAK Pass LF
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Report No. : FR351205E

Co-colation

UNII 2C - 5475-5725MHzMHz

WIFI 802. 11be_EHT20_CH140+11g20 TX_CH01+B48 Link (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 5700 110.34 - - 95.8 35 10.12 | 30.58 100 142 P H
* 5700 104.09 - - 89.55 35 10.12 | 30.58 100 142 A H
5726.2 62.72 -5.58 68.3 48.13 35.06 10.12 | 30.59 100 142 P H
Co-location
5700 107.29 - - 92.75 35 10.12 | 30.58 100 252 P \%
5700 101 - - 86.46 35 10.12 | 30.58 100 252 A \Y
5729.56 57.41 -10.89 68.3 42.82 35.06 10.12 | 30.59 100 252 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
WIFI 802. 11be EHT20_CH140+11g20_TX_CHO1+B48 Link (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak | Pol.
Ant. Limit Line Level Factor Loss Factor Pos Pos | Avg.
(MHz) (dBpv/m) | (dB) | (dBpV/m) | (dBpV) | (dB/m) | (dB) (dB) | (cm) | (deg) |(P/A) | (HIV)
2388.855 64.68 -9.32 74 57.61 32.36 6.44 31.73 | 344 322 P H
2389.905 48.83 -5.17 54 41.76 32.36 6.44 31.73 | 344 322 A H
* 2412 110.98 - - 103.84 32.37 6.44 31.67 | 344 322 P H
* 2412 103.65 - - 96.51 32.37 6.44 31.67 | 344 322 A H
Co-location
2389.485 59.93 -14.07 74 52.86 32.36 6.44 31.73 100 351 P \Y
2389.38 45.75 -8.25 54 38.68 32.36 6.44 31.73 100 351 A \%
* 2412 110.29 - - 103.15 32.37 6.44 31.67 100 351 P \%
* 2412 102.42 - - 95.28 32.37 6.44 31.67 100 351 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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UNII 2C - 5475-5725MHzMHz

WIFI _11be EHT20_CH140+B48+119g20_TX CHO1+Link+BLE(125K) TX CH39
(Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5700 108.05 - - 93.51 35 10.12 | 30.58 100 153 P H
* 5700 101.77 - - 87.23 35 10.12 | 30.58 100 153 A H
5726.28 64.87 -3.43 68.3 50.28 35.06 10.12 | 30.59 100 153 P H
Co-location
* 5700 104.69 - - 90.15 35 10.12 | 30.58 100 87 P \Y
* 5700 99.1 - - 84.56 35 10.12 | 30.58 100 87 A \%
5725.24 61.78 -6.52 68.3 47.19 35.06 10.12 | 30.59 100 87 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
WIFI _11be EHT20_CH140+B48+11g20_TX_CHO1+Link+BLE_TX_CH39 (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak | Pol.
Ant. Limit Line Level Factor Loss Factor Pos Pos | Avg.
(MHz) (dBpVv/m) | (dB) | (dBpV/m) | (dBpV) | (dB/m) | (dB) (dB) | (cm) | (deg) |(P/A) | (HIV)
2389.38 65.33 -8.67 74 58.26 32.36 6.44 31.73 174 327 P H
2389.905 50.23 -3.77 54 43.16 32.36 6.44 31.73 174 327 A H
* 2412 106.16 - - 99.02 32.37 6.44 31.67 174 327 P H
* 2412 98.7 - - 91.56 32.37 6.44 31.67 174 327 P H
Co-location
2389.905 61.33 -12.67 74 54.26 32.36 6.44 31.73 100 272 P \%
2389.905 47.52 -6.48 54 40.45 32.36 6.44 31.73 100 272 A \%
* 2412 103.76 - - 96.62 32.37 6.44 31.67 100 272 P \%
* 2412 96.29 - - 89.15 32.37 6.44 31.67 100 272 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI _1lbe EHT20_CH140+B48+11g20 TX_CHOl+Link+BLE_TX_CH39 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read Antenna | Path | Preamp | Ant | Table |Peak | Pol.
Ant. Limit Line Level Factor Loss Factor Pos Pos | Avg.
(MHz) (dBpVv/m) | (dB) | (dBuVv/m) | (dBpV) | (dB/m) | (dB) | (dB) | (cm) | (deg) |(P/A)|(HIN)
* 2480 92.16 - - 84.8 32.39 6.53 31.56 180 11 P H
* 2480 91.38 - - 84.02 32.39 6.53 31.56 180 11 A H
2498.08 53.11 -20.89 74 45.68 324 6.53 315 180 11 P H
2483.84 46.23 -7.77 54 38.87 32.39 6.53 31.56 180 11 P H
Co-location
* 2480 90.42 - - 83.06 32.39 6.53 31.56 100 334 P \%
* 2480 89.93 - - 82.57 32.39 6.53 31.56 100 334 A \%
2485.56 53.37 -20.63 74 46.01 32.39 6.53 31.56 100 334 P \Y
2485.28 44.17 -9.83 54 36.81 32.39 6.53 31.56 100 334 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
UNII 2C - 5475-5725MHzMHz
WIFI 802. 11be EHT20_CH140+119g20_TX_CHO01+B48 Link (Harmonic @ 3m)
(Harmonic @ 3m)
WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak | Pol.
Ant. Limit Line Level Factor Loss Factor Pos Pos | Avg.
(MHz) (dBpV/m) | (dB) | (dBpV/m) | (dBpV) | (dB/m) | (dB) (dB) | (cm) | (deg) | (P/A)|(HIV)
4824 53.2 -20.8 74 39.98 34.4 9.47 30.65 - - P H
11400 48.52 -25.48 74 27.65 38.5 13.71 | 31.34 - - P H
17100 52.91 -15.39 68.3 27.73 41.24 16.56 | 32.62 - - P H
Co-location
4824 53.72 -20.28 74 40.5 34.4 9.47 30.65 - - P \Y
11400 48.53 -25.47 74 27.66 38.5 13.71 | 31.34 - - P \%
17100 53.16 -15.14 68.3 27.98 41.24 16.56 | 32.62 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI _11be_EHT20_CH140+B48+11920_TX_CHO1+Link+BLE_TX_CH39 (Harmonic @ 3m)
(Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read Antenna Path Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss Factor Pos Pos | Avg.
(MHz) (dBpV/m) | (dB) | (dBpV/m) | (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
4824 51.86 -22.14 74 38.64 34.4 9.47 30.65 - - P H
4960 52.8 -21.2 74 39.41 34.32 9.59 30.52 - - P H
7440 45.16 -28.84 74 28.95 35.94 11.29 31.02 - - P H
11400 48.54 -25.46 74 27.67 38.5 13.71 | 31.34 - - P H
17100 51.2 -17.1 68.3 26.02 41.24 16.56 | 32.62 - - P H
Co-location
4824 52.22 -21.78 74 39 34.4 9.47 30.65 - - P \%
4960 53.17 -20.83 74 39.78 34.32 9.59 30.52 - - P \%
7440 44.01 -29.99 74 27.8 35.94 11.29 31.02 - - P \%
11400 49.33 -24.67 74 28.46 38.5 13.71 | 31.34 - - P \%
17100 524 -15.9 68.3 27.22 41.24 16.56 | 32.62 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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1
Mode Band Edge
5.15-5.25_UNII 1_802.11a_CH36_5180MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.)
875 875
700 RT15.407 700 | PART 15401
525, AT AN " st 525 oAt s
350 350
175 175
Peak
5000 5036. 072, 5108. 5144 5180 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL
: RBW:1060.800kHz VEW:3000. B0akHz : RBHW:1000.060kHz VB: 3600, 6oBkHz
Vode i1 Vode i1
Setting : 6M Powersetting 18 Setting : 6M Powersetting 18
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5149.76 64.56 74.00 -9.44 52.85 36.14 8.54 32.97 100 298 PEAK 1 5180.00 109.94 ------ ------ 98.25 36.13 8.59 33.83 100 298 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1059 1054 :
875 875
00 0.0
PART 15.407 AVG
525 i 55
™
350 350
175 175
Avg
5000 5036. 5072, 5108. 5144 5180 1000 2200. 400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBW:1060.000KHz VEW:1.000kHz : RBHW:1000.060kHz VB:1.060kHz
Vode i1 Vode i1
Setting : 6M Powersetting 18 Setting : 6M Powersetting 18
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5149.94 47.43 54.80 -6.57 35.72 36.14 8.54 32.97 100 298 AVERAGE 1 5180.00 102.77 ------ ------ 91.08 36.13 8.59 33.03 100 298 AVERAGE
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1
Mode Band Edge
5.15-5.25_UNII 1_802.11a_CH36_5180MHz
ANT CDD 5+18
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1
1050 105.)
875 875
700 JAKT 15,407 700 | PART 15401
L A ey e s - 52‘5WWWWWMM
350 350
175 175
Peak
5000 5036. 072, 5108. 5144 5180 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL Condition: PART 15.487 3m HF_ANT 3117(11943) VERTICAL
: RBW:1060.800kHz VEW:3000. B0akHz : RBHW:1000.060kHz VB: 3600, 6oBkHz
tode i1 tode i1
Setting : 6M Powersetting 18 Setting : 6M Powersetting 18
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060047238 : B61585060047220/3615850600847238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5147.06 62.32 74.00 -11.68 50.61 36.14 8.53 32.96 400 199 PEAK 1 5180.00 109.68 ------ ------ 97.99 36.13 8.58 33.02 400 199 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.)
875 875
00 700
PART 15.407 AVG
525 1 525
350 350
175 175
Avg
5000 5036. 5072, 5108. 5144 5180 1000 2200. 400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.000KHz VEW:1.000kHz : RBHW:1000.060kHz VB:1.060kHz
tode i1 tode i1
Setting : 6M Powersetting 18 Setting : 6M Powersetting 18
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060047238 : B61585060047220/3615850600847238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5146.88 46.04 54.00 -7.96 34.33 36.14 8.53 32.96 400 199 AVERAGE 1 5180.00 101.06 ------ ------ 89.37 36.13 8.58 33.02 400 199 AVERAGE
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Pol. Horizontal Vertical
. Letel dBulim) Date: 2025-05-22 - Level dBulim) Date: 2023-05-22
1225 1225
1050, 1050,
875 815
PART15.407] PART 15.407]
700 1 AA "\J [ | — - 700 | I [ | — |
1
PART 15,407 AVG| PART 15,407 AVG|
525 T = A ] 525 S P s = : T i
R s ok T I T R
350 350
Peak 175 115
AVg 6500 8800. 00. 1 15700. 18000 6500 8800. 00. 1 15700. 13000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode i1 tode i1
Setting @ 6M Power setting 18 Setting @ 6M Power setting 18
Plane  : X with Accessories Plane @ X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10360.00 61.73 68.30 -6.57 57.67 39.36 12.06 47.36 100 284 Peak 1 10360.00 59.23 68.30 -0.07 55.17 39.36 12.06 47.36 100 120 Peak
2 15540.00 50.09 74.00 -23.91 43.78 42.05 14.58 50.32  ---  --- Peak 2 15540.00 49.80 74.00 -24.20 43.49 42.05 14.58 50.32  ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G
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samran s, FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234522 . Lovel (dBulim) Date: 2023-05.22
1225 1225
1050 1050
815 875
PART15.407] PART 15.407]
700 1 AA I [ | — - 700 | I [ | — |
1 1
7Y, MR R | | . PARTA5.407 AVG| oY M R | | . PART15.407 AVG)
Pt bt it W“W“WWMWW‘”M‘““WWWWW e bspsppadpsber W\«.«WWW‘W
4 30
Peak 175 175
AVg 6500 8800. 00. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 12 tode P2
Setting @ 6M Power setting 18 Setting @ 6M Power setting 18
Plane  : X with Accessories Plane @ X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10440.00 60.44 68.30 -7.86 56.20 39.44 12.12 47.32 100 282 Peak 1 10440.00 58.94 68.30 -0.36 54.70 39.44 12.12 47.12 100 119 Peak
2 15660.00 47.92 74.00 -26.08 41.45 42.19 14.64 50.36  ---  --- Peak 2 15660.00 48.24 74.00 -25.76 41.77 42.19 14.64 50.36  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C23 of C253
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234522 . Lovel (dBulim) Date: 2023-05.22
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA I [ | — - 700 | I ] [ |
1 1
PART 15.407 AVG PART 15407 AVG
55— = R e S5 " Twinon]
[ Ty bty ¥ g g B i T i H it
4 30
Peak 175 175
AVg 6500 8800. 00 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode D3 tode D3
Setting & 6M Power setting 18 Setting @ 6M Power setting 18
Plane  : X with Accessories Plane @ X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuv/m  dB dBuv dB/m  dB m  deg
1 10430.00 59.78 68.30 -8.52 55.46 39.48 12.15 47.31 100 284 Peak 1 10480.00 60.66 68.30 -7.64 56.34 39.48 12.15 47.31 100 121 Peak
2 15720.00 49.87 74.00 -24.13 43.34 42.26 14.66 50.39  ---  --- Peak 2 15720.00 50.34 74.00 -23.66 43.81 42.26 14.66 50.39  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C24 of C253
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samran s, FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234522 . Lovel (dBulim) Date: 2023-05.22
1225 1225
1050 1050
815 875
PART15.407] PART 15.407]
700 1 AA I [ | — - 700 | I [ | — |
1
! PART 15,407 AVG| _ PARTA5407 AVG|
85— = 7 = g = 85— = e
[l Wy ot Py bt T AT g b
4 30
Peak 175 175
AVg 6500 8800, 100. 13400. 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Mode 24 Mode 14
Setting & 6M Power setting 17 Setting @ 6M Power setting 17
Plane  : X with Accessories Plane @ X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10520.00 57.93 68.30 -10.37 53.54 39.50 12.18 47.29 100 273 Peak 1 10520.00 59.38 68.30 -8.92 54.99 39.50 12.18 47.29 100 117 Peak
2 15780.00 51.27 74.00 -22.73 44.65 42.34 14.69 50.41 ---  --- Peak 2 15780.00 49.51 74.00 -24.49 42.89 42.34 14.69 50.41 ---  --- Peak
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samran s, FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234522 . Lovel (dBulim) Date: 2023-05.22
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA I [ | — - 700 | I [ | — |
1 PART 15,407 AVG| 1 PART 15,407 AVG)
[ _— == — - - — — [ _—— == - - —
ELWW abrrssn i A e ot it ELWWW + WWW b
4 30
Peak 175 175
AVg 6500 8800. 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 05 tode 05
Setting @ 6M Power setting 17.5 Setting @ 6M Power setting 17.5
Plane  : X with Accessories Plane @ X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10600.00 55.53 74.00 -18.47 51.04 39.52 12.23 47.26 -  --- Peak 1 10600.00 55.46 74.00 -18.54 50.97 39.52 1.3 47.26 ---  --- Peak
2 15900.00 49.36 74.00 -24.64 42.59 42.48 14.75 50.86  ---  --- Peak 2 15900.00 51.18 74.00 -22.82 44.41 42.48 14.75 50.46  ---  --- Peak
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saranas. FCC RF Test Report Report No. : FR351205E

Mode Band Edge

5.25-5.35_UNII 2A_802.11a_CH64_5320MHz

ANT CDD 5+18
Pol. Horizontal Fundamental
. Level dBuVim) Date: 2023-05-20 o Level [BuVim) Date: 2023-05-20
1225 1225
1
105.0 105.0
875 875
700 PRRT 15407 700 PART 15401
525 " T . 525 W
350 350
175 175
Peak
5320 5348. 376. 5404. 5432, 5460 1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site : B3CHed-5Z
Condition: PART 15.487 3m HF_ANT 3117(119436) HORIZONTAL
: RBW:1000.060kHz VBW:3800. B0BkHz

Site : @3CHa4-51
Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL
: RBW:1000.080KHL VBiY:3600. 600kHz

Vode 16 Vode 16
Setting : 6M Powersetting 17 Setting : 6M Powersetting 17
Plane  : X with Accessories Plane  : X with Accessories

: 861585060047220/561555060847238 : B61585060047220/361585060047238

Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos

Freq Llevel Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark

Mz dBuv/m dBuV/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5350.66 65.46 74.00 -8.54 53.36 36.06 9.37 33.33 112 144 PEAK 1 5320.00 109.93 ------ ------ 97.95 36.07 9.18 33.27 112 144 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050, 1050 1
875 875
00 00

P PART 15.407 AVG
525 i 5251
350 350
175 175
Avg
5320 5348. 376. 5404, 5432, 5460 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)

Site : B3CHed-5Z
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL
: RBN:1000.060kHz VBW:1.000kH:

Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBW:1080.008KHL VBW:1.080kHz

Vode 16 Vode 16
Setting : 6M Powersetting 17 Setting : 6M Powersetting 17
Plane  : X with Accessories

Plane  : X with Accessories

: 861585060047220/561555060047238 : B61585060047220/361585060047238

Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5350.10 49.73 54.80 -4.27 37.63 36.06 9.37 33.33 112 144 AVERAGE 1 5320.00 102.00 ------ ------ 90.00 36.07 9.21 33.28 112 144 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G
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saranas. FCC RF Test Report

Report No. : FR351205E

6
Mode Band Edge
5.25-5.35_UNII 2A_802.11a_CH64_5320MHz
ANT CDD 5+18
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1
1050 105.)
875 875
700 ] PRRTT5.407 700 1 PART 15407
525 ’ x ik " i 525 WMM
350 350
175 175
Peak
530 5348. 376. 5404. 5432, 5460 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL Condition: PART 15.487 3m HF_ANT 3117(11943) VERTICAL
: RBW:1060.800kHz VEW:3000. B0akHz : RBHW:1000.060kHz VB: 3600, 6oBkHz
tode : 6 tode 16
Setting : 6M Powersetting 17 Setting : 6M Powersetting 17
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 5351.50 62.50 74.00 -11.50 50.40 36.06 9.37 33.33 368 212 PEAK 1 5320.00 106.67 ------ ------ 94.67 36.07 9.21 33.28 368 212 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.) 1
875 875
00 700
PART 15.407 AVG
525 525
350 350
175 175
Avg
530 5348. 376. 5404. 5432, 5460 1000 2200. 400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.000KHz VEW:1.000kHz : RBHW:1000.060kHz VB:1.060kHz
tode : 6 tode 16
Setting : 6M Powersetting 17 Setting : 6M Powersetting 17
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m B dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om  deg
1 5350.80 46.78 54.00 -7.22 34.68 36.06 9.37 33.33 368 212 AVERAGE 1 5320.00 98.91 ------ ------ 86.91 36.07 9.21 33.28 368 212 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C28 of C253
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samran s, FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. gnLevel (dBuVim) Date: 2023.05-22 - Level @Bulim) Date: 20230522
1225 1225
1050 1050
815 815
PART15.407 PART 15.407
700! L1 AR [ L[ [ —— [ 70.0! L1 AR I L[ [ —— [
1 PART 15.407 AVG, 1 PART 15,407 AVG,
525 | __ i st bl 525 i _ i _lqf bl
R e sl 2 P T o
350 350
Peak 15 15
Avg 6500 8300. 1100, 13400. 15700. 18000 6500 8800. 11100 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + 03CHe4-57 Site : 03(Ha4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 16 Vode 16
Setting @ 6M Power setting 17 Setting @ 6M Power setting 17
Plane  : X with Accessories Plane  : X with Accessories
+ 861585068047220/861585060047238 : 861585068047220/861585060047238
Linit Read  Ant (Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m  dB dBwv dB/m dB B cm  deg MHz dBuv/m dBuv/m  dB dBwv dB/m A8 B om  deg
1 10640.00 56.04 74.00 -17.96 51.49 39.53 12.26 47.24 100 275 Peak 1 10640.00 55.14 74.00 -18.86 50.59 39.53 12.26 47.24 106 94 Peak
2 10640.00 46.78 54.00 -7.72 41.73 38.53 12.26 47.24 180 275 Average 2 10640.00 46.06 54.00 -7.94 41.51 39.53 12.26 47.24 106 94 Average
3 15060.00 49.07 74.00 -24.93 42.23 42.55 14.77 50.88  ---  --- Peak 3 15060.00 49.75 74.00 -24.25 42.91 42.55 14.77 50.88  ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G
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saranas. FCC RF Test Report

Report No. : FR351205E

7
Mode Band Edge
5.47-5.725_UNII 2C_802.11a_CH100_5500MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
Date: 2023.05-21 Date: 2023-05-21
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1
1050 1050
875 875!
700 ART 15,407 700 PART 15407
1 2
B | A | SQ‘SWW bbb
350 350
175
175
Peak
530 . M'“‘F,eq,,e,,mm,m‘ . 0 1000 0. ) 4500 5800, 7000
Frequency (MHz)
Site : B3CHB4-SZ .
Condition: PART 15,497 3n HF_ANT_3117(119436) HORIZONTAL Site ¢ @3CH@4-SZ
- RBH: 1000, 008Kz VEW:3300. 008kiz Condition: PART 15,407 3n HF_ANT_3117(119436) HORIZONTAL
Vode 17 & RBH: 1060, 60KHZ VEW: 3600, 60Kz
Setting : G Powersetting 13 Hode‘ ) )
Plane  : X with Accessories setting @ 61 FO‘fEFSEtt1”3I13
: BE1585060047220/ 361583060047238 Plane & X with Accessories
: B61585060047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
#Hz dBuv/m dBuv/m dswv dB/m dB  dB  m  deg
1 5842.40 52.84 74.60 -21.16 40.64 36.02 9.68 33.50 102 42 PEAK Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
2 5467.90 53.04 68.30 -15.26 40.88 36.01 9.69 33.54 1M 42 PEAK 1 5500.00 108.61 ------ ------ 96.50 36.00 9.71 33.60 102 42 PEAK
. Level dBuVim) Date: 2023-05-21 o Level [BuVim) Date: 2023-05-21
1225 1225
1050, 1050 1
875 875
0.0 700
PART 15.407 AV PART 15.407 AVG
525 55—~ = S e S
1
350 350 W
175 175
Avg
5350 5380. 5440, 5440, 5470. 5500 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHe4-51 Site : B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBW:1060.000KHz VEW:1.000kHz : RBHW:1000.060kHz VB:1.060kHz
Vode 07 Vode 07
Setting : 6M Powersetting 13 Setting : 6M Powersetting 13
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/61555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5450.80 41.45 54.00 -12.55 20.27 36.02 9.69 33.53 1@ 42 AVERAGE 1 5500.00 100.21 ------ ------ 88.10 36.00 9.71 33.60 102 42 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C30 of C253
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saranas. FCC RF Test Report

Report No. : FR351205E

7
Mode Band Edge
5.47-5.725_UNII 2C_802.11a_CH100_5500MHz
ANT CDD 5+18
Pol. Vertical Fundamental
Date: 2023.05-21 Date: 2023-05-21
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1050 1050 1
875 875!
700 RT15407 700 PART 15407
1 2
N T | A 52‘5M¢WWMMWW e e L
350 30
175
175
Peak
530 . M'“‘F,eq,,e,,cyml,m‘ . 0 1000 0. ) 4600 5800, 7000
Frequency (MHz)
Site : B3CHB4-S2 .
Condition: PART 15,497 3n HF_ANT 3117(119436) VERTICAL Site ¢ @3CH@4-SZ
- RBH: 1000, 008Kz VEW:3300. 000kiz Condition: PART 15,407 3n HF_ANT_3117(119436) VERTICAL
Vode 17 & RBH: 1060, 60KHZ VEW: 3600, 60Kz
Setting : G Powersetting 13 Hode‘ ) )
Plane  : X with Accessories setting @ 61 FO‘fEFSEtt1”3I13
: BE1585060047220/ 361583060047238 Plane & X with Accessories
: B61585060047220/3615850600847238
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
#Hz dBuv/m dBuv/m dswv dB/m dB  dB  m  deg
1 5398.75 52.36 74.00 -21.64 40.12 36.08 9.62 33.42 318 201 PEAK Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
2 5465.05 52.24 68.30 -16.06 40.08 36.01 9.69 33.54 318 201 PEAK 1 5500.00 104.09 ------ ------ 91.98 36.00 9.71 33.60 318 201 PEAK
. Level dBuVim) Date: 2023-05-21 o Level [BuVim) Date: 2023-05-21
1225 1225
1050, 1050 p
875 875
0.0 700
PART 15.407 AVG PART 15.407 AVG
525 55— e e
| I
30 35‘0W
175 175
Avg
5350 5380. 5440, 5440, 5470. 5500 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHe4-51 Site : B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.000KHz VEW:1.000kHz : RBHW:1000.060kHz VB:1.060kHz
Vode 07 Vode 07
Setting : 6M Powersetting 13 Setting : 6M Powersetting 13
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/61555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5449.90 40.77 54.00 -13.23 28.58 36.02 9.68 33.51 318 201 AVERAGE 1 5500.00 95.98 ------ ------ 83.87 36.00 9.71 33.60 318 201 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C31 of C253
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234522 . Lovel (dBulim) Date: 2023-05.22
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
PART 15407 AVG PART 15407 AVG
P I A 4 4 . P IR R - |
525 pp— e i m.«% 52-4%% - T trang g o
4 30
Peak 175 175
AVg 6500 8800. 100. 1 15700. 18000 6500 8800, 100. 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode i 7 tode 07
Setting & 6M Power setting 13 Setting @ 6M Power setting 13
Plane  : X with Accessories Plane @ X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 11000.00 50.41 74.00 -23.59 45.39 39.60 12.52 47.10 ---  --- Peak 1 11000.00 50.82 74.00 -23.18 45.80 39.60 12.52 47.10 ---  --- Peak
2 16500.00 52.86 68.30 -15.44 44.34 43.25 15.17 49.90  ---  --- Peak 2 16500.00 52.79 68.30 -15.51 44.27 43.25 15.17 49.99  ---  --- Peak
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samran s, FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234522 . Lovel (dBulim) Date: 2023-05.22
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
il — B | _ PARTAS407 AVG| el — B | _ PARTAS40T AVG)
N T T BT L VI L b oot itk B R B N e
4 30
Peak 175 175
AVg 6500 8800. 00 13400. 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode b3 tode b
Setting & 6M Power setting 13 Setting @ 6M Power setting 13
Plane  : X with Accessories Plane @ X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 11160.00 50.88 74.00 -23.12 46.32 39.60 12.64 47.68 ---  --- Peak 1 11160.00 50.58 74.00 -23.42 46.02 39.60 12.64 47.68 ---  --- Peak
2 16740.00 51.98 68.30 -16.32 44.65 43.56 15.35 51.58  ---  --- Peak 2 16740.00 52.14 68.30 -16.16 44.81 43.56 15.35 51.58  ---  --- Peak
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FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Fundamental
. Lol i) Date: 2023-05-21 . Lewe (dBWV) Date: 2023-05-21
1225 1225
1
875 iy 875
MM
0. " PART 15.401| 70011 M LT 1] 1.1 PART 15401 |
““’M 1
" FRPTR W“ i iy lmep.qr‘J b o e

3 I

17. 1.

Peak
5100 5713, 5726, 5739, 5752 5765 1000 2200. 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CHe4-ST
Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL

Site + B3CHa4-52
Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL

+ RBW:1080.060kHz VBI: 3600, 0BkHZ
Yode i 9 Mode i 9
Setting @ 6M Powersetting 13 Setting : 6M Powersetting 13
Plane  : X with Accessories Plane  : X with Accessories

© 861585060047220/361585060047238 + B61585060047220/861585060047238

Linit Read  Ant (able Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5725.16 55.16 68.30 -13.14 42.28 36.32 10.02 33.46 100 202 PEAK 1 5700.00 107.56 ------ ------ 04.80 36.28 9.96 33.48 100 292 PEAK
. Level dBulim) Date: 2023-05-21
12251
105, 1
875
70.
[ L. 4 PART 15,407 AVG.
D (D
. I
WM
1.
Avg Blank
1000 2200, 3400. 4600. 5800. 000

Frequency (MHz)

Site + B3CHB4-5T
Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
+ RBW:1080.060kHz VBI: 1.000kHz

Mode i 9
Setting : 6M Powersetting 13
Plane  : X with Accessories

+ B61585060047220/861585060047238

Linit Margin Read  Ant Cable Preamp APos TPos

Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mtz dBuv/m dBuV/m B dB/m  d8 B om o deg
1 5700.00 99.18 ------ ------ B6.42 36.28 9.96 33.48 100 292 AVERAGE
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FCC RF Test Report Report No. : FR351205E

Pol. Vertical Fundamental
. Lol i) Date: 2023-05-21 . Lewe (dBWV) Date: 2023-05-21
125 125
f N f
875 7\ 875
o \\\’N PART 15,407 P i | B 1 B B T [ i L PART 15,407
ool 1
ol A b AN T et
. HWWM
1, .
Peak
5700 5713, 5726, 5730, 5752, 5765 1000 220, 500 7000
Frequency (MHz) Frequency (MHz)

Site + B3CHe4-ST
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL

Site + B3CHa4-52
Condition: PART 15.487 3m HF_ANT 3117(119435) VERTICAL

+ RBW:1080.060kHz VBI: 3600, 0BkHZ
Yode i 9 Mode i 9
Setting @ 6M Powersetting 13 Setting : 6M Powersetting 13
Plane  : X with Accessories Plane  : X with Accessories

© 861585060047220/361585060047238 + B61585060047220/861585060047238

Linit Read  Ant (able Preamp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5741.47 52.79 68.30 -15.51 39.86 36.34 10.85 33.46 300 162 PEAK 1 5700.00 100.40 ------ ------ 87.64 36.28 9.96 33.48 300 162 PEAK
. Level dBulim) Date: 2023-05-21
12251
105,
1
875
70.
[ L. PART 15,407 AVG.
L ermmirir]
. - i
-
1.
Avg Blank
1000 0, 5800. 000
Frequency (MHz)

Site + B3CHB4-5T
Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
+ RBW:1080.060kHz VBI: 1.000kHz

Mode i 9
Setting : 6M Powersetting 13
Plane  : X with Accessories

+ B61585060047220/861585060047238

Linit Margin Read  Ant Cable Preamp APos TPos

Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mtz dBuv/m dBuV/m B dB/m  d8 B om o deg
1 5700.00 92.05 ------ ------ 79.27 36.29 9.97 33.48 300 162 AVERAGE
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samran s, FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234522 . Lovel (dBulim) Date: 2023-05.22
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
I A . B | PART 15407 AVG| A B | __ PART15407AVG
525 r— i T —— ki i Aon R 52"‘,.,. L R
4 30
Peak 175 175
Avg
6500 8800. 00 13400. 15700. 18000 6500 8800. 00. 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 19 tode 19
Setting & 6M Power setting 13 Setting @ 6M Power setting 13
Plane  : X with Accessories Plane @ X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 11400.00 50.38 74.00 -23.62 46.51 39.60 12.81 48.54 ---  --- Peak 1 11400.00 49.09 74.00 -24.91 45.22 39.60 12.81 48.54 ---  --- Peak
2 17100.00 50.97 68.30 -17.33 44.97 44.02 15.62 53.64  ---  --- Peak 2 17100.00 50.00 68.30 -18.30 44.80 44.02 15.62 53.64  ---  --- Peak
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saranas. FCC RF Test Report

Report No. : FR351205E

10
Mode Band Edge
5.15-5.25_UNII 1_802.11be EHT20_CH36_Full_5180MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1
1050 1050
875 875
700 1 RT 15407 700 | PART 15407
B ™ ‘ l " MMWMMMJ
350 350
175 175
Peak
5000 5036. 072 5408, 544, 5180 1000 2200. 00. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL
: RBW:1000.060kHz VBW:3808. B0BkHz : RBW:1000.080KHL VBiY:3600. 600kHz
tode 10 tode 110
Setting : MCS@ Powersetting 17.5 Setting : MCS@ Powersetting 17.5
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/61555060047238 : B61585060047220/3615850600847238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5146.70 64.90 74.00 -9.10 53.19 36.14 B8.53 32.96 1R 34 PEAK 1 5180.00 108.93 ------ ------ 97.24 36.13 8.57 33.01 1 34 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050 1
875 875
00 00
PART 15,407 AVG,
525 M‘ 5251
350 350
175 175
Avg
5000 5036. 5072 5408, 544, 5180 1000 2200. 400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBN:1000.060kHz VBW:1.000kH: : RBW:1080.008KHL VBW:1.080kHz
tode 10 tode 110
Setting : MCS@ Powersetting 17.5 Setting : MCS@ Powersetting 17.5
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/61555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5149.58 49.88 54.00 -4.12 38.18 36.14 B8.53 32.97 1N 34 AVERAGE 1 5180.00 100.55 ------ ------ 88.86 36.13 8.5 3.3 112 34 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR351205E

Mode Band Edge
5.15-5.25_UNII 1_802.11be EHT20_CH36_Full_5180MHz
ANT CDD 5+18
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1
1050 1050
875 875
700 fl_4WART 15,407 700 | PART 15407
B otk i uMMW MWW
350 350
175 175
Peak
5000 5036. 072 5408, 544, 5180 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL Condition: PART 15.487 3m HF_ANT 3117(11943) VERTICAL
: RBW:1000.060kHz VBW:3808. B0BkHz : RBW:1000.080KHL VBiY:3600. 600kHz
tode 10 tode 110
Setting : MCS@ Powersetting 17.5 Setting : MCS@ Powersetting 17.5
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5148.68 68.55 74.80 -5.45 56.85 36.14 8.5 32.97 400 192 PEAK 1 5180.00 105.56 ------ ------ 93.87 36.13 8.58 33.02 400 192 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050 1
875 875
00 00
PART 15.407 AVG
525 Mw 5251
350 350
175 175
Avg
5000 5036. 5072 5408, 544, 5180 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBN:1000.060kHz VBW:1.000kH: : RBW:1080.008KHL VBW:1.080kHz
tode 10 tode 110
Setting : MCS@ Powersetting 17.5 Setting : MCS@ Powersetting 17.5
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5148.68 49.34 54.00 -A.66 37.64 36.14 8.5 32.97 400 192 AVERAGE 1 5180.00 97.81 ------ ------ 86.12 36.13 B8.58 33.02 400 192 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART15.407] PART 15.407]
700 1 AA I [ | — - 700 | I [ | — |
1 1
PART 15,407 AVG| PART 15,407 AVG|
mwmw " W WWMW# 825 g e e 'ﬁﬁ;wwwm‘#«ﬁ
4 30
Peak 175 175
AVg 6500 8800. 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 110 tode 110
Setting @ MCS@ Power setting 17.5 Setting @ MCS@ Power setting 17.5
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10360.00 58.75 68.30 -0.55 57.03 37.02 12.06 47.36 100 285 Peak 1 10360.00 57.05 68.30 -11.25 55.33 37.02 12.06 47.36 157 126 Peak
2 15540.00 49.92 74.00 -24.0B 44.87 40.79 14.58 50.32  ---  --- Peak 2 15540.00 50.89 74.00 -23.11 45.84 40.79 14.58 50.32  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C39 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G



samran s, FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA I [ | — - 700 | I [ | — |
1
il — B _ ., PARTA5.407 AVG| 7% I R ! B | , PART MMAV%
Ittty 14654 R 9 T ST Yo ety
4 30
Peak 175 175
AVg 6500 8800, 100. 13400. 15700. 18000 6500 8800, 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode $ 1 tode Nt
Setting @ MCS@ Power setting 18 Setting : MCS@ Power setting 18
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10440.00 59.42 68.30 -8.88 57.55 37.07 12.12 47.32 182 285 Peak 1 10440.00 56.59 68.30 -11.71 54.72 37.07 12.12 47.32 116 120 Peak
2 15660.00 49.42 74.00 -24.58 44.05 41.09 14.64 50.36  ---  --- Peak 2 15660.00 50.82 74.00 -23.18 45.45 41.09 14.64 50.36  ---  --- Peak
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samran s, FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA I [ | — - 700 | I [ | — |
1
) PART MOHVEGI ! PART 15.407 AVG
55— = e : 55— —= T T P SR A
[ i T kb b e oy b At
4 30
Peak 175 175
AVg 6500 8800. 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode i 12 tode D12
Setting @ MCS@ Power setting 18 Setting : MCS@ Power setting 18
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10480.00 58.65 68.30 -0.65 56.72 37.09 12.15 47.31 100 184 Peak 1 10480.00 57.48 68.30 -10.82 55.55 37.09 12.15 47.31 162 127 Peak
2 15720.00 50.78 74.00 -23.22 45.28 41.23 14.66 50.39  ---  --- Peak 2 15720.00 50.79 74.00 -23.21 45.29 41.23 14.66 50.39  ---  --- Peak
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SPORTON LAB. F

CC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA I [ | — - 700 | I [ | — |
1 1
PART 15.407 AVG PART 15407 AVG
55— == = : F o Bp ot = o
Wbt WWWW * k Pl et T it ki
4 30
Peak 175 175
AVg 6500 8800. 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode i3 tode 113
Setting @ MCS@ Power setting 18 Setting : MCS@ Power setting 18
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10520.00 58.61 68.30 -0.69 56.61 37.11 12.18 47.29 100 278 Peak 1 10520.00 57.04 68.30 -11.26 55.04 37.11 12.18 47.29 100 122 Peak
2 15780.00 50.88 74.00 -23.12 45.22 41.38 14.69 50.41 ---  --- Peak 2 15780.00 49.24 74.00 -24.76 43.58 41.38 14.69 50.41  ---  --- Peak
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FCC RF Test Report

SPORTON LAB.

Report No. : FR351205E

Pol. Horizontal Vertical
. gnLevel (dBuVim) Date: 2023-05-23 - Level @Bulim) Date: 2023-05.23
1225 1225
1050 1050
815 815
PART15.407 PART 15.407
700! L1 AR [ L[ [ —— [ 70.0! L1 AR I L[ [ —— [
1 1
PART 15.407 AVG, PART 15407 AVG,
P I i _laf bl | __ i
523 —— e dgneg g 515, PRSI L L ST S wwm""
350 350
Peak 15 15
Avg 6500 8300. 11100, 13400. 15700. 18000 6500 8800. 11100 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + 03CHe4-57 Site : 03(Ha4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 114 Vode 11
Setting @ MCS@ Power setting 18 Setting : MCS@ Power setting 18
Plane  : X with Accessories Plane  : X with Accessories
+ 861585068047220/861585060047238 + 861585068047220/361585060047238
Linit Read  Ant (Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m  dB dBwv dB/m dB B cm  deg MHz dBuv/m dBuv/m  dB dBwv dB/m A8 B om  deg
1 10600.00 58.61 74.00 -15.39 56.48 37.16 12.23 47.26 100 284 Peak 1 10600.00 57.24 74.00 -16.76 55.11 37.16 12.23 47.26 164 128 Peak
2 10600.00 48.77 54.00 -5.23 46.64 37.16 12.23 47.26 180 284 Average 2 10600.00 47.95 54.00 -6.05 45.82 37.16 12.23 47.26 164 128 Average
3 15000.00 49.87 74.00 -24.13 43.91 41.67 14.75 50.86  ---  --- Peak 3 15000.00 49.78 74.00 -24.22 43.8) 41.67 14.75 50.46  ---  --- Peak
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saranas. FCC RF Test Report Report No. : FR351205E

15
Mode Band Edge
5.25-5.35_UNII 2A_802.11be EHT20_CH64_Full_5320MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1
1050 1050
875 875
700 PRRTT5.407 700 PART 15407
525 oot ik o 525 W
350 350
175 175
Peak
5320 5348, 376. 5404, 5432, 5460 1000 2200. 00. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 3m HF_ANT 3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL
: RBW:1000.060kHz VBW:3800. B0BkHz : RBW:1000.080KHL VBiY:3600. 600kHz
tode P15 tode 15
Setting : MCS@ Powersetting 16 Setting : MCS@ Powersetting 16
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561555060847238 : B61585060047220/3615850600847238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5350.24 64.83 74.00 -9.17 52.73 36.06 9.37 33.33 100 149 PEAK 1 5320.00 108.10 ------ ------ 96.10 36.07 9.21 33.28 100 149 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050, 1050 1
875 875
00 00
PART 15.407 AVG
525 1 5251
350 350
175 175
Avg
5320 5348. 376. 5404, 5432, 5460 1000 2200. 400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBN:1000.060kHz VBW:1.000kH: : RBW:1080.008KHL VBW:1.080kHz
tode P15 tode 115
Setting : MCS@ Powersetting 16 Setting : MCS@ Powersetting 16
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/61555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5350.38 48.12 54.00 -5.88 36.02 36.06 9.37 33.33 100 149 AVERAGE 1 5320.00 100.41 ------ ------ 88.41 36.07 9.21 33.28 100 149 AVERAGE
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saranas. FCC RF Test Report

Report No.

: FR351205E

15
Mode Band Edge
5.25-5.35_UNII 2A_802.11be EHT20_CH64_Full_5320MHz
ANT CDD 5+18
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1
105.0) 1050
875 875
700 PRRTT5.407 700 PART 15407
525 o Tp— ) o 525 Wm
350 350
175 175
Peak
5320 5348, 376. 5404, 5432, 5460 1000 2200. 00. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL Condition: PART 15.487 3m HF_ANT 3117(11943) VERTICAL
: RBW:1000.060kHz VBW:3800. B0BkHz : RBW:1000.080KHL VBiY:3600. 600kHz
tode P15 tode 15
Setting : MCS@ Powersetting 16 Setting : MCS@ Powersetting 16
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5350.66 62.76 74.00 -11.24 50.66 36.06 9.37 33.33 395 204 PEAK 1 5320.00 107.44 ------ ------ 95.42 36.07 9.24 33.29 395 214 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050 1
875 875
00 00
PART 15.407 AVG
525 1 5251
Mhrn
350 350
175 175
Avg
5320 5348. 376. 5404, 5432, 5460 1000 2200. 400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBN:1000.060kHz VBW:1.000kH: : RBW:1080.008KHL VBW:1.080kHz
tode P15 tode 115
Setting : MCS@ Powersetting 16 Setting : MCS@ Powersetting 16
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/61555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5350.80 46.96 54.00 -7.04 34.86 36.06 9.37 33.33 395 214 AVERAGE 1 5320.00 99.13 ------ ---e-- 87.13 36.07 9.21 33.28 395 214 AVERAGE
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FCC RF Test Report

SPORTON LAB.

Report No. : FR351205E

Pol. Horizontal Vertical
el dBulin) Date: 20230523 el dBuVin) Date: 2023-05.23
1225 1225
1050 1050
815 815
PART15.407 PART 15.407
700! L1 AR [ L[ [ —— [ 70.0! L1 AR I L[ [ —— [
528 I 1 i o PARTA5407 AVG| Py 1 o 1 i o PARTA5407 AVG|
“ NS S WRTTRRRATTL o Pttt MMWMW
350 350
Peak 15 15
Avg 6500 8300. 1100, 13400. 15700. 18000 6500 8800. 11100 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + 03CHe4-57 Site : 03(Ha4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 115 Vode 115
Setting @ MCS@ Power setting 16 Setting : MCS@ Power setting 16
Plane  : X with Accessories Plane  : X with Accessories
+ 861585068047220/861585060047238 + 861585068047220/361585060047238
Linit Read  Ant (Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m  dB dBwv dB/m dB B cm  deg MHz dBuv/m dBuv/m  dB dBwv dB/m A8 B om  deg
1 10640.00 54.06 74.00 -19.94 51.86 37.18 12.26 47.24 100 283 Peak 1 10640.00 52.99 74.00 -21.10 50.70 37.18 12.26 47.24 158 129 Peak
2 10640.00 45.86 54.00 -8.14 43.66 37.18 12.26 47.24 180 283 Average 2 10640.00 44.96 54.00 -9.04 42.76 37.18 12.26 47.24 158 129 Average
3 15060.00 50.91 74.00 -23.09 44.80 41.82 14.77 50.88  ---  --- Peak 3 15060.00 50.80 74.00 -23.20 44.69 41.82 14.77 50.88  ---  --- Peak
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saranas. FCC RF Test Report

Report No. : FR351205E

16
Mode Band Edge
5.47-5.725_UNII 2C_802.11be EHT20_CH100_Full_5500MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
Date: 2023.05-20 Date: 2023-05-20
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1
1050 1050
875 875!
700 PART 15407 700 PART 15407
1
7 S ; b s 525 it Aokl
%0 MMMMMWMMM
175
175
Peak
530 . M'“‘F,eq,,e,,mm,m‘ . 0 1000 0. 0. 4600 5800, 7000
Frequency (MHz)
Site : B3CHB4-SZ .
Condition: PART 15,497 3n HF_ANT_3117(119436) HORIZONTAL Site ¢ @3CH@4-SZ
- RBH: 1000, 008Kz VEW:3300. 008kiz Condition: PART 15,407 3n HF_ANT_3117(119436) HORIZONTAL
Vode 116 & RBH: 1060, 60KHZ VEW: 3600, 60Kz
Setting : M(SH Pawersetting 13 lode 116
Plane  : X with Accessory Setting : MCS@ Powersetting 13
: B61585060047220/B51585060047238 Plane & X with Accessory
: B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
#Hz dBuv/m dBuv/m dBuv  d8/m b dB a deg
1 5459.20 57.25 74.00 -16.75 45.07 36.02 9.69 33.53 187 44 PEAK Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
2 5469.70 63.91 68.30 -4.39 51.76 36.01 9.69 33.55 107 44 PEAK 1 5500.00 109.38 ------ ------ 97.27 36.00 9.71 33.60 107 44 PEAK
. Level dBuVim) Date: 2023-05-20 o Level [BuVim) Date: 2023-05-20
1225 1225
1050, 1050 1
875 875
0.0 700
PART 15.407 AVG PART 15407 AVG
525 5 5—=—= == —
1
350 350
175 175
Avg
5350 5380. 5440, 5440, 5470. 5500 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHe4-51 Site : B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBW:1060.000KHz VEW:1.000kHz : RBHW:1000.060kHz VB:1.060kHz
Vode 116 Vode 116
Setting : MCS@ Powersetting 13 Setting : MCS@ Powersetting 13
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5450.20 42.46 54.00 -11.54 30.28 36.02 9.69 33.53 107 44 RVERAGE 1 5500.00 101.57 ------ ------ 89.46 36.00 9.71 33.60 107 44 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR351205E

16
Mode Band Edge
5.47-5.725_UNII 2C_802.11be EHT20_CH100_Full_5500MHz
ANT CDD 5+18
Pol. Vertical Fundamental
Date: 2023.05-20 Date: 2023-05-20
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1
1050 1050
875 875!
700 RT 15407 700 PART 15407
1
S0 it L - 525 g
350 30
175
175
Peak
530 . M'“‘F,eq,,e,,cyml,m‘ . 0 1000 0. 0. 4500 5800, 7000
Frequency (MHz)
Site : B3CHB4-S2 .
Condition: PART 15,497 3n HF_ANT 3117(119436) VERTICAL Site ¢ @3CH@4-SZ
- RBH: 1000, 008Kz VEW:3300. 000kiz Condition: PART 15,407 3n HF_ANT_3117(119436) VERTICAL
Vode 116 & RBH: 1060, 60KHZ VEW: 3600, 60Kz
Setting : MCSA Pawersetting 13 lode 116
Plane  : X with Accessory Setting : MCS@ Powersetting 13
: B61585060047220/B51585060047238 Plane & X with Accessory
: B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
#Hz dBuv/m dBuv/m dBuv  d8/m b dB a deg
1 5459.88 53.51 74.00 -20.49 41.33 36.02 9.69 33.53 340 210 PEAK Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
2 5468.80 61.20 68.30 -7.10 49.04 36.01 9.69 33.54 340 210 PEAK 1 5500.00 107.83 ------ ------ 95.72 36.00 9.71 33.60 340 210 PEAK
. Level dBuVim) Date: 2023-05-20 o Level [BuVim) Date: 2023-05-20
1225 1225
1050, 1050 1
875 875
0.0 700
PART 15.407 AVG PART 15407 AVG
525 5 5—=—= = —
1
350 350
175 175
Avg
5350 5380. 5440, 5440, 5470. 5500 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.000KHz VEW:1.000kHz : RBHW:1000.060kHz VB:1.060kHz
Vode 116 Vode 116
Setting : MCS@ Powersetting 13 Setting : MCS@ Powersetting 13
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/61555060047238 : B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5458.30 41.23 54.00 -12.77 29.04 36.02 9.69 33.52 340 210 AVERAGE 1 5500.00 99.99 ------ ------ 87.88 36.00 9.71 33.60 340 210 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
4 PABT MOHV% . PABT 15407 AVG
55— == = S 85— = ; NIy Y ey
PP T eyl i it St PN St o B b P e
4 30
Peak 175 175
AVg 6500 8800, 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode i 16 tode 116
Setting @ MCS@ Power setting 13 Setting @ MCS@ Power setting 13
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 11000.00 50.56 74.00 -23.44 47.74 37.40 12.52 47.10 -~ --- Peak 1 11000.00 50.21 74.00 -23.79 47.39 37.40 12.52 47.10 ---  --- Peak
2 16500.00 50.46 68.30 -17.84 41.93 43.26 15.17 49.90  ---  --- Peak 2 16500.00 50.95 68.30 -17.35 42.42 43.26 15.17 49.99  ---  --- Peak
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samran s, FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
7Y, MR R | | PARTA5.407 AVG| oY M R | | _ PARTAS40TAVG|
e e i gt bt pnds T i sy g 05 Aottt
4 30
Peak 175 175
AVg 6500 8800. 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 27 tode 7
Setting @ MCS@ Power setting 13 Setting : MCS@ Power setting 13
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 11160.00 50.15 74.00 -23.85 47.70 37.49 12.64 47.68 ---  --- Peak 1 11160.00 50.26 74.00 -23.74 47.81 37.49 12.64 47.68 ---  --- Peak
2 16740.00 50.56 68.30 -17.74 42.88 43.91 15.35 51.58  ---  --- Peak 2 16740.00 50.44 68.30 -17.86 42.76 43.91 15.35 51.58  ---  --- Peak
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FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
5 12251
1
7 M. . PART 15407 ot s | B I | [ L N PART 15407
¥ W
o vt e g bt
30 35, rorette?
1. 1.
Peak
5700 5713, 5726 5730, 5765 1000 200, 4600. 5800. 000
Frequency (MHz) Frequency (MHz)
+ B3CHe4-52 Site + B3CHa4-52
Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL + RBW:1080.060kHz VBI: 3600, 0BkHZ
it tode 18
Setting : MCS@ Powersetting 13 Setting : MCS@ Powersetting 13
4 X with Accessory Plane  : X with Accessory
+ 861585060047220/361585060047238 + B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v d8/m  dB dB Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
5725.16 64.99 68.30 -3.31 52.11 36.32 10.02 33.46 5700.00 100.90 ------ ------ 97.14 36.28 9.95 33.48 100 62 PEAK
4 gnLevel (dBuVim) Date: 2023-05-20
105, 4
875
70.
[ L. L PART 15,407 AVG.
]
- FNEPE
Lot
1.
Avg Blank
1000 2200. 5800. 000
Frequency (MHz)
+ B3CHa4-52
Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
+ RBW:1080.060kHz VBI: 1.000kHz
P18
Setting : MCS@ Powersetting 13
+ X with Accessory
+ B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mtz dBuv/m dBuV/m B dB/m  d8 B om o deg
5700.00 100.85 ------ ------ 88.07 36.29 9.97 33.48 100 62 RVERAGE
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FCC RF Test Report

Report No. : FR351205E

Pol. Vertical Fundamental
. Level dBuVim) o Level [BuVim) Date: 2023-05-20
5 1
10500 S 105
875 \ 875
1 200 T T ] i N PART 15407
|
™ bt "
I TETTR— bl
30 gt
1. 1.
Peak
5700 5713, 5726 5730, 1000 2200, 4600. 000
Frequency (MHz) Frequency (MHz)
+ B3CHe4-52 Site + B3CHa4-52
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL Condition: PART 15.487 3m HF_ANT 3117(119435) VERTICAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL + RBW:1080.060kHz VBI: 3600, 0BkHZ
it tode 18
Setting : MCS@ Powersetting 13 Setting @ MCS@ Powersetting 13
4 X with Accessory Plane  : X with Accessory
+ 861585060047220/361585060047238 + B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v d8/m  dB dB Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
5726.52 63.60 68.30 -4.70 50.72 36.32 10.02 33.46 1 5700.00 108.86 ------ ------ 96.10 36.28 9.95 33.48 341 199 PEAK
. Level dBulim) Date: 2023-05-20
1
105,
875
70.
[ L. PART 15,407 AVG.
e ]
4 |
WW
1.
Avg Blank
1000 0, . 4600. 5800. 000
Frequency (MHz)
Site + B3CHa4-52
Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
+ RBW:1080.060kHz VBI: 1.000kHz
tode 18
Setting : MCS@ Powersetting 13
Plane  : X with Accessory
+ B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor
Mtz dBuv/m dBuV/m B dB/m  d8 B om o deg
5700.00 100.34 ------ ------ 87.58 36.28 9.95 33.48 341 199 AVERAGE
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FCC ID : 2AFZZND5G




samran s, FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
7 e e I M | 1 oo L I M | 1
I I _ o _ PART 15,407 AVG| I _ o _ PART 15,407 AVG|
ELW"'"’“”MW e P vy mwmw h g g el ol
4 30
Peak 175 175
Avg
6500 13200. 9900. 26600. 33300 40000 6500 13200, 19900. 33300. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 118 tode 118
Setting @ MCS@ Power setting 13 Setting @ MCS@ Power setting 13
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 11400.00 50.60 74.00 -23.40 48.69 37.64 12.81 48.54 -  --- Peak 1 11400.00 50.26 74.00 -23.74 48.35 37.64 12.81 48.5%4 ---  --- Peak
2 17100.00 50.37 68.30 -17.93 44.10 44.29 15.62 53.64  ---  --- Peak 2 17100.00 50.27 68.30 -18.03 44.80 44.29 15.62 53.64  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C53 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G



saranas. FCC RF Test Report Report No. : FR351205E

19

Mode Band Edge - L

5.15-5.25_UNII 1_802.11be EHT40_CH38_Full_5190MHz

ANT CDD 5+18
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050 1
875 875
700 ] ART 15407 700 | L PART 15,407
525 bt s . 525
350 350
175 175
Peak
5000 5038. 076. 5114, 5452, 5190 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL
: RBW:1000.060kHz VBW:3800. B0BkHz : RBW:1000.080KHL VBiY:3600. 600kHz
tode P19 tode 19
Setting : MCS@ Powersetting 15 Setting : MCS@ Powersetting 15
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5148.96 64.27 74.80 -9.73 52.57 36.14 8.53 3.97 100 35 PEAK 1 5190.00 101.70 ------ ------ 90.01 36.12 8.61 33.84 100 35 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050
1
875 875
00 00
PART 15.407 AVG
525 M,\,r\/" 5251
350 350
175 175
Avg
5000 5038. 76. 5114, 5452, 5190 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBN:1000.060kHz VBW:3.000kHz : RBW:1080.008KHL VB:3.080kHz
tode P19 tode 119
Setting : MCS@ Powersetting 15 Setting : MCS@ Powersetting 15
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/61555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5148.58 49.13 54.00 -4.87 37.43 36.14 8.53 3.97 100 35 AVERAGE 1 5190.00 94.22 ------ ------ 82.53 36.12 B8.62 33.05 100 35 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C54 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G




FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Fundamental
4 goLevel (dBuVim) Date: 202305-20
135
875
0. fi PRRTT5.407]
v
) 1
17.
Peak Blank
5190 5244, 5208. 5352, 5406. 5460
Frequency (MHz)

Site + B3CHe4-52

Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL

tode 119

Setting : MCS@ Powersetting 15

Plane @ X with Accessory
© 861585060047220/361585060647238

Linit Read  Ant (able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark
Mz dBuv/m dBuV/m v dB/m  dB B am deg

1 5439.21 52.46 74.00 -21.54 40.25 36.02 9.68 33.49 100 35 PEAK

3 oLevel {dBuVim) Date: 20230520
1225
a7 Ty
T0.
PART 15.407 AVG
ot ]
30
1,
Avg Blank
5190 5244, 5298, 5352, 5406. 5460
Frequency (MHz)

Site + B3CHe4-52

Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL
+ RBH:1080.060kHz VBW:3.000ktz

tode 119

Setting : MCS@ Powersetting 15

Plane @ X with Accessory
+ 861585060047220/361585060847238

Linit Read  Ant (able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark
HHz dBuV/m dBuV/m dBuV d8/m B dB

deg
1 5429.22 41.45 54.00 -12.55 29.22 36.03 0.67 33.47 100 35 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number 1 C55 of C253



saranas. FCC RF Test Report Report No. : FR351205E

19
Mode Band Edge - L
5.15-5.25_UNII 1_802.11be EHT40_CH38_Full_5190MHz
ANT CDD 5+18
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050 |
875 875
700 ART 15407 700 | L PART 15407
528, ’ v . 525 WWWW
350 350
175 175
Peak
5000 5038. 076. 5114, 5452, 5190 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL Condition: PART 15.487 3m HF_ANT 3117(11943) VERTICAL
: RBW:1000.060kHz VBW:3800. B0BkHz : RBW:1000.080KHL VBiY:3600. 600kHz
tode P19 tode 19
Setting : MCS@ Powersetting 15 Setting : MCS@ Powersetting 15
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5149.91 64.63 74.80 -9.37 52.92 36.14 B8.54 32.97 367 230 PEAK 1 5190.00 98.50 ------ ------ 86.81 36.13 B8.57 33.01 367 230 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050
1
875 875
00 00
PART 15.407 AVG
525 Mﬂ/\ 5251
350 350
175 175
Avg
5000 5038. 5076. 5114, 5452, 5190 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBN:1000.060kHz VBW:3.000kHz : RBW:1080.008KHL VB:3.080kHz
tode P19 tode 119
Setting : MCS@ Powersetting 15 Setting : MCS@ Powersetting 15
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/61555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5149.72 48.87 54.80 -5.13 37.16 36.14 8.54 32.97 367 230 AVERAGE 1 5190.00 B88.97 ------ ------ 77.28 36.12 B8.61 33.84 367 230 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C56 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G




FCC RF Test Report Report No. : FR351205E

Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-20
1228
105,
0. A PARTT2A07]
N 1
- ] AT ; i
3,
1.
Peak Blank
5190 5244 5208 5351, 5406 5460
Frequency {MHz)
Site + B3CHe4-52
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL
tode 119
Setting : MCS@ Powersetting 15
Plane @ X with Accessory
© 861585060047220/361585060647238
Linit Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5439.48 51.67 74.00 -22.33 30.46 36.02 9.68 33.49 367 230 PEAK
o Level (dBuVim) Date: 2023-05-20
1228
105,
875
T0. “hv\
L- W PART 15.407 AVG)
1
30
1.
Avg Blank
5190 5244 5208 5351, 5406 5460
Frequency (MHz)
Site + B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL
+ RBH:1080.060kHz VBW:3.000ktz
tode 119
Setting : MCS@ Powersetting 15
Plane @ X with Accessory
+ 861585060047220/361585060847238
Linit Read  Ant (able Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5419.77 41.38 54.00 -12.62 29.14 36.03 9.67 33.46 367 230 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C57 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G



samran s, FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
PART 15.407 AVG PART 15407 AVG
25— == R, e it S5 = = : e =
Pt im0 o g bt
4 30
Peak 175 175
AVg 6500 8800. 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 119 tode 119
Setting @ MCS@ Power setting 15 Setting @ MCS@ Power setting 15
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10330.00 50.48 68.30 -17.82 48.72 37.03 12.88 47.3% -  --- Peak 1 10380.00 50.83 68.30 -17.47 49.07 37.03 12.08 47.3% ---  --- Peak
2 15570.00 50.46 74.00 -23.54 45.32 40.87 14.60 50.33  ---  --- Peak 2 15570.00 51.24 74.00 -22.76 46.10 40.87 14.60 50.33  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C58 of C253
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saranas. FCC RF Test Report

Report No.

: FR351205E

20
Mode Band Edge - L
5.15-5.25_UNII 1_802.11be EHT40_CH46_Full_5230MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1
1050 105.)
875 875
700 PART 15401 700 | L PART 15401
1
525 i 7 T 525
%0 35‘0M
175 175
Peak
5000 5045. 092, 5138. 5184, 5230 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL
: RBW:1060.800kHz VEW:3000. B0akHz : RBHW:1000.060kHz VB: 3600, 6oBkHz
Vode 12 Vode Bl
Setting : MCS@ Powersetting 17 Setting : MCS@ Powersetting 17
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561585060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5140.99 57.53 74.00 -16.47 45.82 36.14 8.52 32.95 100 150 PEAK 1 5230.00 106.08 ------ ------ 94.34 36.11 8.74 33.11 100 150 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.) g
875 875
00 0.0
PART 15.407 AVG PART 15407 /G
525 5= e =
1
350 350
175 175
Avg
5000 5045. 5092. 5138. 5184, 5230 1000 2200. 400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBW:1060.600KHz VEW:3.000kHz : RBHW:1000.060kHz VB:3.060kHz
Vode 12 Vode Bl
Setting : MCS@ Powersetting 17 Setting : MCS@ Powersetting 17
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
5140.99 42.98 54.00 -11.02 31.27 36.14 8.52 32.95 100 150 AVERAGE 1 5230.00 98.09 ------ ------ 86.35 36.11 8.74 33.11 100 150 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number
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FCC RF Test Report

Report No. : FR351205E

Pol.

Horizontal

Fundamental

Peak

3 oLevel [dBuVim)

Date: 2023-05-20

405 (1A

1 nvm,\
815

ot !
Wit i 1

5230 5176. 5322 5368 5414,

Frequency (MHz)

Site + B3CHe4-52
Condition: PART 15.487 3m HF_ANT 3117(119436) HORIZONTAL

+ RBH:1080.060kHz VBW: 3808, B0BkHL

Vode i 20
Setting : MCS@ Powersetting 17
Plane  : X with Accessories

+ 861585060047220/861585060047238

Linit Read  Ant (able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5399.28 52.80 74.00 -21.20 40.56 36.4 9.62 33.42 180 150

Remark

PEAK

Blank

Avg

3 oLevel [dBuVim)

Date: 2023-05-20

PART 15.407 AVG)

5230 5116. 5322 5368 5414, 5460

Frequency (MHz)

Site + B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL

+ RBH:1080.060kHz VBW:3.000ktz

Vode i 20
Setting @ MCS@ Powersetting 17
Plane  : X with Accessories

1

+ 861585060047220/861585060047238

Linit Read  Ant (able Preamp APos TPos

Freq Llevel Line Margin Level Factor Loss Factor Remark

Mz dBuv/m dBuV/m v d8/m  dB dB

a  deg
5425.50 41.74 54.00 -12.26 29.51 36.03 9.67 33.47 100 150 AVERAGE

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number
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saranas. FCC RF Test Report

Report No. : FR351205E

20
Mode Band Edge - L
5.15-5.25_UNII 1_802.11be EHT40_CH46_Full_5230MHz
ANT CDD 5+18
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.) g
875 875
700 115401 700 PART 15407
1
525 P Do i 525
350 350
175 175
Peak
5000 5045. 092, 5138. 5184, 5230 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL Condition: PART 15.487 3m HF_ANT 3117(11943) VERTICAL
: RBW:1060.800kHz VEW:3000. B0akHz : RBHW:1000.060kHz VB: 3600, 6oBkHz
tode gl tode H]
Setting : MCS@ Powersetting 17 Setting : MCS@ Powersetting 17
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5141.91 59.73 74.00 -14.27 48.03 36.14 8.52 32.96 400 200 PEAK 1 5230.00 98.06 ------ ------ 86.30 36.11 B8.77 33.12 400 200 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.)
1
875 875
00 700
PART 15.407 AVG PART 154076
525 7 5=~ S =
350 350
175 175
Avg
5000 5045. 5092, 5138. 5184, 5230 1000 2200. 400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.600KHz VEW:3.000kHz : RBHW:1000.060kHz VB:3.060kHz
tode gl tode H]
Setting : MCS@ Powersetting 17 Setting : MCS@ Powersetting 17
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5142.14 45.58 54.00 -8.42 33.88 36.14 8.52 32.96 400 200 AVERAGE 1 5230.00 90.89 ------ ------ 79.15 36.11 B8.74 33.11 400 200 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C61 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G




FCC RF Test Report

Report No. : FR351205E

Pol.

Vertical

Fundamental

3 oLevel [dBuVim)

Date: 2023-05-20

. v i

Peak

Site

Vode
Setting
Plane

Freq Level

5276. 5322 5368. 5414,
Frequency (MHz)

+ B3CHe4-52

Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL

+ RBH:1080.060kHz VBW: 3808, B0BkHL
22

: MCS@ Powersetting 17
+ X with Accessories
+ 861585060047220/861585060647238

Linit Read  Ant (able Preamp APos TPos

Mz dBuv/m dBuV/m B dB/m B B

deg
1 5411.70 52.49 74.00 -21.51 40.23 36.04 0.66 33.44 400 200 PEAK

Line Margin Level Factor Loss Factor Renark

Blank

3 oLevel [dBuVim)

Date: 2023-05-20

a5/

il
5l

N PART 15.407 AVG)

oy

Avg

Site
Condition:

Vode
Setting
Plane

Mz dBuv/m dBuV/m v d8/m  dB dB

5276. 5322 5368. 5414,
Frequency (MHz)

+ B3CHe4-52

PART 15,407 AVG 3m HF_ANT 3117(119436) VERTICAL

+ RBH:1080.060kHz VBW:3.000ktz
22

: MCS@ Powersetting 17

+ X with Accessories

+ 861585060047220/861585060647238

Linit Read  Ant (able Preamp APos TPos

Freq Level Line Margin Level Factor Loss Factor Renark

1 5451.26 41.74 54.00 -12.26 29.55 36.02

9.68 33.51

Blank

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G

Page Number
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samran s, FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
PART 15.407 AVG PART 15407 AVG
o [ I — 1 O N :
Pttt bt 4 " 1 K g s it
4 30
Peak 175 175
AVg 6500 8800. 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode ] tode ]
Setting @ MCS@ Power setting 17 Setting : MCS@ Power setting 17
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10460.00 50.83 68.30 -17.47 48.94 37.88 12.13 47.12 -  --- Peak 1 10460.00 50.80 68.30 -17.50 48.91 37.08 12.13 47.32 ---  --- Peak
2 15600.00 50.31 74.00 -23.69 44.88 41.16 14.65 50.38  ---  --- Peak 2 15690.00 50.80 74.00 -23.20 45.37 41.16 14.65 50.38  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C63 of C253
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saranas. FCC RF Test Report

Report No. : FR351205E

Mode Band Edge - L
5.25-5.35_UNII 2A_802.11be EHT40_CH54_ Full_5270MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1
1050 1050
875 875
700 ] ™ PART 15407 700 PART 15,407
1
525 F A e B Al 525
350 350
175 175
Peak
5000 5054, 108, 5162 516. 5270 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL
: RBW:1000.060kHz VBW:3800. B0BkHz : RBW:1000.080KHL VBiY:3600. 600kHz
tode i tode pil
Setting : MCS@ Powersetting 17 Setting : MCS@ Powersetting 17
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5095.04 52.04 74.00 -21.96 40.32 36.16 8.43 3.87 1M 48 PEAK 1 5270.00 107.18 ------ ------ 95.30 36.09 8.9 33.20 1M 48 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050 i
875 875
00 00
PART 15.407 AVG
525 5251
1
350 350
175 175
Avg
5000 5054, 108, 5162 5216, 5270 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBN:1000.060kHz VBW:3.000kHz : RBW:1080.008KHL VB:3.080kHz
tode i tode il
Setting : MCS@ Powersetting 17 Setting : MCS@ Powersetting 17
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/61585060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 512177 41.01 54.00 -12.99 29.30 36.15 8.48 3.92 1M 48 AVERAGE 1 5270.00 98.17 ------ ------ 86.31 36.09 8.9 33.19 104 48 AVERAGE
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FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal

Fundamental

. Lol (BuVi) Date: 2023.05-20

A 05 DA
1 Wy

e,

LU

Peak

Frequency (MHz)

Site + B3CHe4-52

Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL

tode 121

Setting @ MCS@ Powersetting 17

Plane @ X with Accessory
+ 861585060047220/361585060647238

Linit Read  Ant (able Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5358.73 57.76 74.00 -16.24 45.64 36.06 9.41 33.35 1M 48 PEAK

500 5308. 5346, 5384, 5422, 5460

Blank

. Lol (BuVi) Date: 2023.05-20

PART 15.407 AVG)

Avg

5270 5308. 5346. 5384, 5422 5460
Frequency (MHz)

Site + B3CHe4-52

Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL
+ RBH:1080.060kHz VBW:3.000ktz

tode 121

Setting : MCS@ Powersetting 17

Plane @ X with Accessory
+ 861585060047220/361585060047238

Linit Read  Ant (able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5353.08 4430 54.80 -0.70 32.19 36.06 9.39 33.34 1M 48 AVERAGE

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G
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saranas. FCC RF Test Report

Report No. : FR351205E

21
Mode Band Edge - L
5.25-5.35_UNII 2A_802.11be EHT40_CH54_ Full_5270MHz
ANT CDD 5+18
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1
1050 1050
875 875
700 ] A PART 15407 700 PART 15407
v
1
525 i o i A 525
350 350
175 175
Peak
5000 5054, 108, 5162 516. 5270 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL Condition: PART 15.487 3m HF_ANT 3117(11943) VERTICAL
: RBW:1060.800kHz VEW:3000. B0akHz : RBHW:1000.060kHz VB: 3600, 6oBkHz
tode i tode pil
Setting : MCS@ Powersetting 17 Setting : MCS@ Powersetting 17
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561585060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5130.14 52.26 74.00 -21.74 40.54 36.15 8.50 32.93 383 205 PEAK 1 5270.00 106.35 ------ ------ 94.47 36.09 8.99 33.20 383 205 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050 1
875 875
00 00
PART 15.407 AVG
525 5251
1
350 350
175 175
Avg
5000 5054, 108, 5162 516. 5270 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.600KHz VEW:3.000kHz : RBHW:1000.060kHz VB:3.060kHz
tode i tode il
Setting : MCS@ Powersetting 17 Setting : MCS@ Powersetting 17
Plane @ X with Accessory Plane  : X with Accessory

: 861585060047220/561555060847238

Linit Read  Ant

: B61585060047220/361585060047238

Cable Preanp  APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos

Freq Level Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5132.57 41.30 54.00 -12.70 29.50 36.15 8.50 32.04 383 205 AVERAGE 1 5270.00 98.78 ------ ------ 86.92 36.09 8.9 33.19 383 205 AVERAGE
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FCC RF Test Report

Report No. : FR351205E

Pol. Vertical

Fundamental

. Lol (BuVi) Date: 2023.05-20

1050044

s . ,

Peak

Frequency (MHz)

Site + B3CHe4-52

Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL

tode 121

Setting @ MCS@ Powersetting 17

Plane @ X with Accessory
+ 861585060047220/361585060647238

Linit Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5361.39 5435 74.00 -19.65 42.22 36.06 9.42 33.35 383 205 PEAK

500 5308. 5346, 5384, 5422, 5460

Blank

. Lol (BuVi) Date: 2023.05-20

PART 15.407 AVG)

Avg

5270 5308. 5346, 5384, 5422 5460
Frequency (MHz)

Site + B3CHe4-52

Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL
+ RBH:1080.060kHz VBW:3.000ktz

tode 121

Setting : MCS@ Powersetting 17

Plane @ X with Accessory
+ 861585060047220/361585060647238

Linit Read  Ant (able Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5393.50 41.77 54.00 -12.23 29.55 36.04 9.50 33.41 383 205 AVERAGE

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G
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samran s, FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA I [ | — - 700 | I [ | — |
1 PART 15.407 AVG 1 PART 15.407 AVG
S A S N B ! el [ I R - . )
525 = e 08— 7 e N
4 30
Peak 175 175
AVg 6500 8800. 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode i tode i
Setting @ MCS@ Power setting 17 Setting : MCS@ Power setting 17
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10540.00 55.27 68.30 -13.03 53.23 37.13 12.19 47.28 100 288 Peak 1 10540.00 54.23 68.30 -14.07 52.19 37.13 12.19 47.28 162 127 Peak
2 15810.00 50.87 74.00 -23.13 45.13 41.45 14.71 50.82  ---  --- Peak 2 15810.00 50.89 74.00 -23.11 45.15 41.45 14.71 50.42  ---  --- Peak
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saranas. FCC RF Test Report

Report No. : FR351205E

22
Mode Band Edge - L
5.25-5.35_UNII 2A_802.11be EHT40_CH62_Full_5310MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1
1050 1050
875 875
700 15401 700 PART 15407
525 ! i v 525 bty by
350 350
175 175
Peak
5000 5062. 124, 5186. 5248. 530 1000 2200. 00. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL
: RBW:1000.060kHz VBW:3808. B0BkHz : RBW:1000.080KHL VBiY:3600. 600kHz
tode e tode 2
Setting : MCS@ Powersetting 14.5 Setting : MCS@ Powersetting 14.5
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m B dB/m B B o de Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5052.70 51.06 74.00 -22.94 39.31 36.18 B8.36 32.79 100 153 PEAK 1 5310.00 105.28 ------ ------ 93.30 36.08 9.15 33.25 100 153 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050 ]
875 875
00 00
PART 15.407 AVG
525 5251
1
350 350
175 175
Avg
5000 5062. u 5186. 5248. 530 1000 2200. 400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBN:1000.060kHz VBW:3.000kHz : RBW:1080.008KHL VB:3.080kHz
tode e tode Hl
Setting : MCS@ Powersetting 14.5 Setting : MCS@ Powersetting 14.5
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/61555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m B dB/m B B o de Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5080.60 40.77 54.00 -13.23 29.04 36.17 8.41 32.85 100 153 AVERAGE 1 5310.00 96.42 ------ ------ 84.44 36.08 9.15 33.25 100 153 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C69 of C253
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samran s, FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Fundamental

. Lol (BuVi) Date: 2023.05-20

' VW‘WWV\
75

Peak Blank

5310 5340. 5310, 5400. 5430. 5460
Frequency (MHz)

Site + B3CHe4-52

Condition: PART 15.487 3m HF_ANT 3117(119436) HORIZONTAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL

tode 122

Setting @ MCS@ Powersetting 14.5

Plane @ X with Accessory
+ 861585060047220/861585060647238

Linit Read  Ant (able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5350.80 63.78 74.00 -10.22 51.68 36.06 9.37 33.33 100 153 PEAK

. Lol (BuVi) Date: 2023.05-20

4 PART 15.407 AVG)

Avg Blank

5310 5340. 5310, 5400. 5430. 5460
Frequency (MHz)

Site + B3CHe4-52

Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL
+ RBH:1080.060kHz VBW:3.000ktz

tode 122

Setting @ MCS@ Powersetting 14.5

Plane @ X with Accessory
+ 861585060047220/361585060847238

Linit Read  Ant (able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5350.95 50.37 54.80 -3.63 38.27 36.06 9.37 33.33 100 153 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G
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saranas. FCC RF Test Report Report No. : FR351205E

22

Mode Band Edge - L

5.25-5.35_UNII 2A_802.11be EHT40_CH62_Full_5310MHz

ANT CDD 5+18
Pol. Vertical Fundamental
. Level dBuVim) Date: 2023-05-20 o Level [BuVim) Date: 2023-05-20
1225 1225
150 1050 1
875 875
700 PARTIG 407 700 N PART 15407
W
525 S i T 525 Nttt by
350 350
175 175
Peak
5000 5062. 124, 5186. 5248, 5310 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHe4-51 Site : B3CHe4-52
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL Condition: PART 15.487 3m HF_ANT 3117(11943) VERTICAL
: RBW:1060.800kHz VEW:3000. B0akHz : RBHW:1000.060kHz VB: 3600, 6oBkHz

Vode P22 Vode 2

Setting : MCS@ Powersetting 14.5 Setting : MCS@ Powersetting 14.5

Plane @ X with Accessory Plane  : X with Accessory

: 861585060047220/561555060847238 : B61585060047220/361585060047238

Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5067.89 51.61 74.00 -22.39 39.88 36.17 8.38 32.82 397 204 PEAK 1 5310.00 104.34 ------ ------ 92.36 36.08 9.15 33.25 397 214 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050
1
875 875
00 00
PART 15.407 AVG
525 5251
1
350 350
175 175
Avg
5000 5062. u 5186. 5248. 530 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBN:1000.060kHz VBW:3.000kHz : RBW:1080.008KHL VB:3.080kHz
tode e tode Hl
Setting : MCS@ Powersetting 14.5 Setting : MCS@ Powersetting 14.5
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/61555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5092.69 41.02 54.00 -12.98 29.30 36.16 8.43 32.87 397 214 AVERAGE 1 5310.00 95.28 ------ ------ 83.30 36.08 9.15 33.25 397 214 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C71 of C253
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FCC RF Test Report Report No. : FR351205E

Pol. Vertical Fundamental
o Level (dBuVim) Date: 2023-05-20
1228
105,
875
0. \\\f\ [ PARTT5.407]
7,
M S
A i o "
3,
1.
Peak Blank
5310 5340. 5370, 5400. 5430. 5460
Frequency (MHz)
Site + B3CHe4-52
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL
tode 122
Setting @ MCS@ Powersetting 14.5
Plane @ X with Accessory
© 861585060047220/361585060647238
Linit Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Renark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5350.95 63.25 74.00 -10.75 51.15 36.06 9.37 33.33 397 214 PEAK
. Level (dBuVim) Date: 2023-05-20
1228
105,
s
T0. \
K\A . PART 15.407 AVG)
v
e A
30
1.
Avg Blank
5310 5340. 5370, 5400. 5430. 5460
Frequency (MHz)
Site + B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL
+ RBH:1080.060kHz VBW:3.000ktz
tode 122
Setting @ MCS@ Powersetting 14.5
Plane @ X with Accessory
+ 861585060047220/361585060847238
Linit Read  Ant (able Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5351.10 49.80 54.00 -4.20 37.70 36.06 9.37 33.33 397 214 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C72 of C253
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samran s, FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
PART 15.407 AVG PART 15.407 AVG
5| —_—— == - - —i — 5| —_—— == - - ﬁﬁk e
ELMWWMWWWW s il o mwwwwmw
4 30
Peak 175 175
AVg 6500 8800, 100. 13400. 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode i n tode i n
Setting @ MCS@ Power setting 14.5 Setting @ MCS@ Power setting 14.5
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10620.00 50.95 74.00 -23.05 48.78 37.07 12.25 47.35 ---  --- Peak 1 10620.00 50.72 74.00 -23.28 48.55 37.07 12.25 47.35 ---  --- Peak
2 15930.00 50.80 74.00 -23.20 44.77 41.74 14.76 50.47  ---  --- Peak 2 15930.00 50.77 74.00 -23.23 44.74 4.74 14.76 50.47  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C73 of C253
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saranas. FCC RF Test Report

Report No. : FR351205E

23
Mode Band Edge - L
5.47-5.725_UNII 2C_802.11be EHT40_CH102_Full_5510MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
Date: 2023.05-20 Date: 2023-05-20
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1050 1050 1
875 875!
700 1 PART 15407 700 PART 15407
528, PPN PR SR 525
350 30
175
175
Peak
530 58 54”‘;,”,,6,,:,,%1,5445‘ . 510 1000 0. ) 4500 5800, 7000
Frequency (MHz)
Site : B3CHB4-SZ .
Condition: PART 15,497 3n HF_ANT 3117(119436) HORIZONTAL Site ¢ @3CH@4-SZ
- RBH: 1000, 008Kz VBW:3300. 000kiz Condition: PART 15,407 3n HF_ANT_3117(119436) HORIZONTAL
ode 133 & RBH: 1060, 60KHZ VEW: 3600, 60Kz
Setting : MCSO Powersetting 12.5 lode 23
Plane  : X with Accessory Setting : MCS@ Powersetting 12.5
: B61585060047220/B51585060047238 Plane & X with Accessory
: B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
#Hz dBuv/m dBuv/m dswv dB/m dB  dB  m  deg
1 5459.76 57.36 74.00 -16.64 45.18 36.02 9.69 33.53 113 51 PEAK Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
2 5469.52 63.41 68.30 -4.89 51.26 36.01 9.69 33.55 113 51 PEAK 1 5510.00 104.52 ------ ------ 92.40 36.01 9.71 33.60 113 51 PEAK
. Level dBuVim) Date: 2023-05-20 o Level [BuVim) Date: 2023-05-20
1225 1225
1050, 1050 ]
875 875
0.0 700
PART 15407 AVG PART 15407 AVG
525 55—=—= = — L‘w
1
. o
175 175
Avg
5350 5382, 5444, 5446 5478, 5510 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBW:1060.600KHz VEW:3.000kHz : RBHW:1000.060kHz VB:3.060kHz
Vode g Vode HPE]
Setting : MCS@ Powersetting 12.5 Setting : MCS@ Powersetting 12.5
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5450.44 43.94 54.00 -10.06 31.76 36.02 9.69 33.53 113 51 AVERAGE 1 5510.00 96.06 ------ ------ 83.94 36.01 9.71 33.60 113 51 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C74 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G




samran s, FCC RF Test Report

Report No. : FR351205E

Pol.

Horizontal

Fundamental

Peak

g2l (i)

Date: 2023-05-20

10MWW\
815

5510 5561. 5612,
Frequency (MHz)

Site + B3CHe4-52

Condition: PART 15.487 3m HF_ANT 3117(119436) HORIZONTAL
+ RBH:1080.060kHz VBW: 3608, B0BkHZ

tode 123

Setting @ MCS@ Pawersetting 12.5

Plane @ X with Accessory
+ 861585060047220/861585060647238

Linit Margin Read  Ant Cable Preamp
Freq Llevel Line (dB) Level Factor Loss Factor

5714, 5765

APos  TPos

Remark

Mz dBuv/m dBuV/m v d8/m  dB dB
1 5746.13 52.93 68.30 -15.37 39.98 36.34 10.06 33.45

(o]
13

deg
51 PEAK

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number
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saranas. FCC RF Test Report Report No. : FR351205E

23

Mode Band Edge - L

5.47-5.725_UNII 2C_802.11be EHT40_CH102_Full_5510MHz

ANT CDD 5+18
Pol. Vertical Fundamental
Date: 2023.05-20 Date: 2023-05-20
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1050 105.0 1
875 875!
700 . PART 15407 700 PART 15407
I
525 S — — 2
350 350
175
175
Peak
530 o8 54”‘;,9“,,6,,5”,,,”1,5445‘ . 510 1000 0. 400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHB4-SZ .
Condition: PART 15,497 3n HF_ANT 3117(119436) VERTICAL Site ¢ @3CH@4-SZ
- RBH: 1000, 008Kz VBW:3300. 000kiz Condition: PART 15,407 3n HF_ANT_3117(119436) VERTICAL
ode 133 & RBH: 1060, 60KHZ VEW: 3600, 60Kz
Setting : MCSO Powersetting 12.5 lode 23
Plane  : X with Accessory Setting : MCS@ Powersetting 12.5
: B61585060047220/B51585060047238 Plane & X with Accessory
: B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
#Hz dBuv/m dBuv/m dBuv  d8/m b dB a deg
1 5456.72 56.45 74.00 -17.55 44.26 36.02 9.69 33.52 327 216 PEAK Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
2 5466.80 60.14 68.30 -B.16 47.98 36.01 9.69 33.54 327 216 PEAK 1 5510.00 99.80 ------ ------ 87.66 36.02 9.71 33.59 327 216 PEAK
. Level dBuVim) Date: 2023-05-20 o Level [BuVim) Date: 2023-05-20
1225 1225
1050, 1050
1
875 875
0.0 700
PART 15407 AVG PART 15407 AVG
525 55—=—= = —
1
30 35‘0W
175 175
Avg
5350 5382, 5444, 5446 5478, 5510 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.600KHz VEW:3.000kHz : RBHW:1000.060kHz VB:3.060kHz
Vode g Vode HPE]
Setting : MCS@ Powersetting 12.5 Setting : MCS@ Powersetting 12.5
Plane @ X with Accessory Plane  : X with Accessory
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5455.92 42.47 54.00 -11.53 30.28 36.02 9.69 33.52 327 216 AVERAGE 1 5510.00 92.16 ------ ------ 80.02 36.02 9.71 33.59 327 216 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C76 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G




samran s, FCC RF Test Report Report No. : FR351205E

Pol. Vertical Fundamental
4 goLevel (dBuVim) Date: 202305-20
135
875
. & b PART 15407
|
17.
Peak Blank
5510 5561. 5612, 5663. 5714 5765
Frequency (MHz)

Site + B3CHe4-52

Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL
+ RBH:1080.060kHz VBW: 3608, B0BkHZ

tode 123

Setting @ MCS@ Powersetting 12.5

Plane @ X with Accessory
+ 861585060047220/361585060047238

Linit Margin Read  Ant Cable Preanp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5763.22 52.78 68.30 -15.52 39.75 36.37 10.10 33.44 327 216 PEAK

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number 1 C77 of C253



samran s, FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234522 . Lovel (dBulim) Date: 2023-05.22
1225 1225
1050 1050
815 875
PART15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
4 PART 15,407 AVG| PART 15,407 AVG|
58— — == - . 1 [77; - 1
A A (e PR e S b rhiasimtasen s - T L
4 30
Peak 175 175
AVg 6500 8800, 00 13400. 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode bl tode ]
Setting @ MCS@ Power setting 12.5 Setting @ MCS@ Power setting 12.5
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 11020.00 50.33 74.00 -23.67 47.55 37.41 12.54 47.17 - --- Peak 1 11020.00 50.49 74.00 -23.51 47.71 37.41 12.%4 47.7 - --- Peak
2 16530.00 50.85 68.30 -17.45 42.43 43.34 15.19 50.11  ---  --- Peak 2 16530.00 50.02 68.30 -18.28 41.60 43.34 15.19 50.11  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C78 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G




SPORTON LAB.

FCC RF Test Report

Report No.

: FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
PART 15.407 AVG| PART, 15407 AVG
S I A - . S I R - . — o
mwwnww T S ?J 52..,%' "‘”‘N_’?'*’W’“Wmm % e
4 30
Peak 175 175
AVg 6500 8800, 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode M tode B
Setting @ MCS@ Power setting 12.5 Setting @ MCS@ Power setting 12.5
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 11100.00 50.92 74.00 -23.08 48.33 37.46 12.50 47.86 -  --- Peak 1 11100.00 50.72 74.00 -23.28 48.13 37.46 12.59 47.46 ---  --- Peak
2 16650.00 49.47 68.30 -18.83 41.47 43.67 15.28 50.95 ---  --- Peak 2 16650.00 50.95 68.30 -17.35 42.95 43.67 15.28 50.95 ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C79 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G



saranas. FCC RF Test Report

Report No. : FR351205E

Mode Band Edge - L
5.47-5.725_UNII 2C_802.11be EHT40_CH134_Full_5670MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
Date: 2023.05-20 Date: 2023-05-20
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1
1050 1050
875 875!
1 ——— | PART 15407 700 PART 15407
1
525 S S — ST N N s
’ e ot
30 MM
175
175
Peak
530 e 54"‘;,9“,,9,,“;,,““,5542‘ 06, 610 1000 0. 0. 4600 5800, 7000
Frequency (MHz)
Site : B3CHB4-SZ .
Condition: PART 15,497 3n HF_ANT 3117(119436) HORIZONTAL Site ¢ @3CH@4-SZ
- RBH: 1000, 008Kz VBW:3300. 000kiz Condition: PART 15,407 3n HF_ANT_3117(119436) HORIZONTAL
Vode 135 & RBH: 1060, 60KHZ VEW: 3600, 60Kz
Setting : MCS@ Powersetting 12.5 lode 55
Plane  : X with Accessories Setting : MCS@ Powersetting 12.5
: B61585060047220/B51585060047238 Plane @ X with Accessories
: B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
#Hz dBuv/m dBuv/m dBuv  d8/m b dB a deg
1 5429.36 52.31 74.00 -21.69 40.08 36.03 9.67 33.47 100 301 PEAK Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
2 5469.68 51.59 68.30 -16.71 39.44 36.01 9.69 33.55 180 381 PEAK 1 5670.00 110.51 ------ ------ 97.87 36.24 9.90 33.50 100 301 PEAK
. Level dBuVim) Date: 2023-05-20 o Level [BuVim) Date: 2023-05-20
1225 1225
1050, 1050 1
875 875
0.0 700
PART 15.407 AVG PART 15.407 AVG
525 525———= e S
1
350 350,
175 175
Avg
5350 5444, 5478, 5542, 5606. 5670 1000 2200. 400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHe4-51 Site : B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBW:1060.600KHz VEW:3.000kHz : RBHW:1000.060kHz VB:3.060kHz
Vode 1 25 Vode 15
Setting : MCS@ Powersetting 12.5 Setting : MCS@ Powersetting 12.5
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5450.44 41.48 54.00 -12.52 29.30 36.02 9.69 33.53 100 301 AVERAGE 1 5670.00 100.88 ------ ------ 88.24 36.24 9.90 33.50 100 301 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C80 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G




samran s, FCC RF Test Report

Report No. : FR351205E

Pol.

Horizontal

Fundamental

Peak

g2l (i)

Date: 2023-05-20

5670 5689.

Site + B3CHe4-ST

Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL

Vode i 25

Setting @ MCS@ Powersetting 12.5

Plane  : X with Accessories
+ 861585060047220/861585060047238

Linit Margin Read  Ant Cable Preamp
Freq Llevel Line (dB) Level Factor Loss Factor

Mz dBuv/m dBuV/m v d8/m  dB dB
1 5725.48 64.33 68.30 -3.97 51.45 36.32 10.02 33.46

5708. 5721,
Frequency (MHz)

5746, 5765

APos  TPos
Remark

a  deg
100 381 PEAK

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number

: C81 of C253




saranas. FCC RF Test Report

Report No. : FR351205E

25
Mode Band Edge - L
5.47-5.725_UNII 2C_802.11be EHT40_CH134_Full_5670MHz
ANT CDD 5+18
Pol. Vertical Fundamental
Date: 2023.05-20 Date: 2023-05-20
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1
1050 1050
875 875!
4 Mtk N s e PART 15400
! z MW‘/\M
515 , - 525
350 350
175
175
Peak
530 e 54"‘;,9“,,6,,“ :an)m‘ 06, 610 1000 0. 0. 4600 5800, 7000
Frequency (MHz)
Site : B3CHB4-SZ .
Condition: PART 15,497 3n HF_ANT 3117(119436) VERTICAL Site ¢ @3CH@4-SZ
- RBH: 1000, 008Kz VBW:3300. 000kiz Condition: PART 15,407 3n HF_ANT_3117(119436) VERTICAL
Vode 135 & RBH: 1060, 60KHZ VEW: 3600, 60Kz
Setting : MCS@ Powersetting 12.5 lode 55
Plane  : X with Accessories Setting : MCS@ Powersetting 12.5
: B61585060047220/B51585060047238 Plane @ X with Accessories
: B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
#Hz dBuv/m dBuv/m dBuv  d8/m b dB a deg
1 5399.28 52.02 74.00 -21.98 39.78 36.08 9.62 33.42 338 204 PEAK Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
2 5460.40 52.20 68.30 -16.10 40.02 36.02 9.69 33.53 338 204 PEAK 1 5670.00 104.92 ------ ------ 92.27 36.24 9.91 33.50 338 204 PEAK
. Level dBuVim) Date: 2023-05-20 o Level [BuVim) Date: 2023-05-20
1225 1225
1050, 1050 i
875 875
0.0 700
PART 15.407 AVG PART 15.407 AVG
525 55— e ————
1
350 350
175 175
Avg
5350 5444, 5478, 5542, 5606. 5670 1000 2200. 400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHe4-51 Site : B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.600KHz VEW:3.000kHz : RBHW:1000.060kHz VB:3.060kHz
Vode 1 25 Vode 15
Setting : MCS@ Powersetting 12.5 Setting : MCS@ Powersetting 12.5
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5436.08 41.27 54.00 -12.73 29.05 36.03 9.67 33.48 338 204 AVERAGE 1 5670.00 96.65 ------ ------ 84.00 36.24 09.91 33.50 338 204 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C82 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G




SPORTON LAB.

FCC RF Test Report

Report No. : FR351205E

Pol. Vertical Fundamental
o Level (dBuVim) Date: 2023-05-20
1228
105 Dbt
f Y
™ aYa
" AT AT 1541
f
Wm A i
3,
1.
Peak Blank
5670 5689. 5708. 5721, 5746. 5765
Frequency {MHz)
Site + B3CHe4-ST
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL
Vode i 25
Setting @ MCS@ Powersetting 12.5
Plane  : X with Accessories
+ 861585060047220/861585060047238
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5727.29 63.07 68.30 -5.23 50.19 36.32 10.02 33.46 338 204 PEAK

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number

: C83 of C253




SPORTON LAB.

FCC RF Test Report

Report No.

: FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 20234523 . Lovel (dBulim) Date: 2023-05.23
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
PART 15407 AVG PART 15,407 AVG|
[ _—— == — - — — [ _—— == — - —
a8~ T e z et S e = e
4 30
Peak 175 175
AVg 6500 8800. 100. 13400. 15700. 18000 6500 8800, 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode i 15 tode 115
Setting @ MCS@ Power setting 12.5 Setting @ MCS@ Power setting 12.5
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mtz dBuv/m dBuv/m dBuv dB/m dB dB m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 11340.00 50.98 74.00 -23.02 48.93 37.60 12.77 48.32 ---  --- Peak 1 11340.00 50.92 74.00 -23.08 48.87 37.60 12.77 48.32 ---  --- Peak
2 17010.00 50.50 68.30 -17.80 43.81 44.56 15.55 53.42  ---  --- Peak 2 17010.00 50.24 68.30 -18.06 43.55 44.56 15.55 53.42  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C84 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G



saranas. FCC RF Test Report

Report No. : FR351205E

26
Mode Band Edge - L
5.15-5.25_UNII 1_802.11be EHT80_CH42_Full_5210MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.) 1
875 875
700 PART 15401 700 | PART 15401
1
R il Sz‘st
350 350
175 175
Peak
5000 5042, 084. 5126. 5168. 510 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL
: RBW:1060.800kHz VEW:3000. B0akHz : RBHW:1000.060kHz VB: 3600, 6oBkHz
tode 126 tode 2%
Setting : NCS@ Powersetting 12.5 Setting : NCS@ Powersetting 12.5
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5147.84 57.60 74.00 -16.40 45.90 36.14 8.53 32.97 186 299 PEAK 1 5210.00 101.54 ------ ------ 89.82 36.11 B8.71 33.10 106 299 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.)
1
875 875
00 0.0
PART 15.407 AVG G
525 i 525 =
-
350 350
175 175
Avg
5000 5042, 5084. 5126. 5168. 510 1000 2200. 400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBW:1060.600kHz VBW:18.B00kHz : RBHW:1000.060kHz VBW:16.600kHz
tode 126 tode 1 2%
Setting : NCS@ Powersetting 12.5 Setting : NCS@ Powersetting 12.5
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5143.22 49.76 54.00 -4.24 38.06 36.14 8.52 32.96 106 299 AVERAGE 1 5210.00 092.47 ------ ------ 80.78 36.12 8.64 33.07 106 299 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C85 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G




FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Fundamental
4 goLevel (dBuVim) Date: 202305-20
135
875
0. \A PRRTT5.407]
1
L TR g v A
17.
Peak Blank
5210 5260. 5340. 5360. 540. 5460
Frequency (MHz)

Site + B3CHe4-ST
Condition: PART 15.487 3m HF_ANT 3117(119436) HORIZONTAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL

ode i 26
Setting @ MCS@ Powersetting 12.5
Plane  : X with Accessories

© 861585060047220/861585060047238

Linit Read  Ant (able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5432.25 52.55 74.00 -21.45 40.33 36.03 9.67 33.48 106 299 PEAK

oLevel (dBuVim) Date: 2023-05-20

1225

a7y

70
e PART 15.407 AVG,
i ;

5

1.

Avg Blank
5210 5260, 530, 5360, 5410, 5460
Frequency (MHz)

Site + B3CHe4-ST
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL
+ RBW:1080.000kHz VBW: 10,800kt

ode i 26
Setting @ MCS@ Powersetting 12.5
Plane  : X with Accessories

+ 861585060047220/861585060047238

Linit Read  Ant (able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark
HHz dBuV/m dBuV/m déuV d8/m B dB

a  deg
1 5451.25 43.29 54.00 -10.71 31.10 36.02 9.68 33.51 106 299 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number : C86 of C253



saranas. FCC RF Test Report

Report No. : FR351205E

Mode Band Edge - L
5.15-5.25_UNII 1_802.11be EHT80_CH42_Full_5210MHz
ANT CDD 5+18
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.) 1
875 875
700 PART 15401 700 | PART 15401
1
s 1 . " Ww
350 350
175 175
Peak
5000 5042, 084. 5126. 5168. 510 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL Condition: PART 15.487 3m HF_ANT 3117(11943) VERTICAL
: RBW:1060.800kHz VEW:3000. B0akHz : RBHW:1000.060kHz VB: 3600, 6oBkHz
tode 126 tode 2%
Setting : NCS@ Powersetting 12.5 Setting : NCS@ Powersetting 12.5
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5126.84 53.00 74.00 -16.00 46.29 36.15 8.49 32.93 400 201 PEAK 1 5210.80 96.71 ------ ------ 85.02 36.13 B8.58 33.02 400 201 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.)
1
875 875
00 0.0
PART 15.407 A G
525 \[P 525 =
350 350
175 175
Avg
5000 5042, 5084. 5126. 5168. 510 1000 2200. 400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.600kHz VBW:18.B00kHz : RBHW:1000.060kHz VBW:16.600kHz
tode 126 tode 1 2%
Setting : NCS@ Powersetting 12.5 Setting : NCS@ Powersetting 12.5
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5145.95 50.00 54.00 -4.00 38.29 36.14 8.53 32.96 400 201 AVERAGE 1 5210.00 88.56 ------ ------ 76.87 36.13 B8.58 33.02 400 201 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C87 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G



FCC RF Test Report

Report No. : FR351205E

Pol. Vertical Fundamental
o Level (dBuVim) Date: 2023-05-20
1228
105,
P LY
0. PARTT5.407]
¥
M i i i !
3,
1.
Peak Blank
5210 5260. 530, 5360. 540. 5460
Frequency (MHz)
Site + B3CHe4-52
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL
ode i 26
Setting @ MCS@ Powersetting 12.5
Plane  : X with Accessories
+ 861585060047220/861585060847238
Linit Read  Ant (able Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5452.25 52.16 74.00 -21.84 30.97 36.02 9.68 33.51 400 201 PEAK
o Level (dBuVim) Date: 2023-05-20
1228
105,
875,
T0. M
m PART 15.407 AVG
L
3,
1.
Avg Blank
5210 5260. 530, 5360. 540. 5460
Frequency (MHz)
Site + B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
+ RBW:1080.000kHz VBW: 10,800kt
ode i 26
Setting @ MCS@ Powersetting 12.5
Plane  : X with Accessories
+ 861585060047220/861585060647238
Linit Read  Ant (able Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5409.25 43.75 54.00 -10.25 31.49 36.04 9.66 33.44 400 201 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C88 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G




samran s, FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 2023-05.25 . Lovel (dBulim) Date: 2023-05.25
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
I A B | PART 15.407 AVG A 4 B |  PART15407 AVG|
5LWW A m.ﬂmwm,wmm 23 e eyt it "
4 30
Peak 175 175
AVg 6500 8800. 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 126 tode 16
Setting @ MCS@ Power setting 12.5 Setting @ MCS@ Power setting 12.5
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10420.00 50.96 68.30 -17.34 49.13 37.05 12.11 47.3 - --- Peak 1 10420.00 50.32 68.30 -17.98 48.49 37.05 12.11 47.33 - --- Peak
2 15630.00 50.80 74.00 -23.20 45.52 41.01 14.62 50.35  ---  --- Peak 2 15630.00 50.94 74.00 -23.06 45.66 41.01 14.62 50.35  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C89 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G



saranas. FCC RF Test Report

Report No. : FR351205E

27
Mode Band Edge - L
5.25-5.35_UNII 2A_802.11be EHT80_CH58_Full_5290MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050 !
875 875
700 ] o PART 15401 700 PART 15401
1
525 P " " 525
350 350
175 175
Peak
5000 5058. 116. 5174 5232, 5290 1000 2200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119435) HORIZONTAL
: RBW:1060.800kHz VEW:3000. B0akHz : RBHW:1000.060kHz VB: 3600, 6oBkHz
Vode 227 Vode 27
Setting : MCS@ Powersetting 15 Setting : MCS@ Powersetting 15
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5134.85 52.04 74.00 -21.96 40.32 36.15 8.51 32.94 100 136 PEAK 1 5290.00 104.13 ------ ------ 92.22 36.08 9.05 33.22 100 136 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.) "
875 875
00 0.0
PART 15.407 AVG
525 525
1
350 350
175 175
Avg
5000 5058. 116. 5174 5232, 5290 1000 2200. 400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBW:1060.600kHz VBW:18.B00kHz : RBHW:1000.060kHz VBW:16.600kHz
Vode 227 Vode Y
Setting : MCS@ Powersetting 15 Setting : MCS@ Powersetting 15
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5134.27 43.32 54.00 -10.68 31.60 36.15 8.51 32.94 100 136 AVERAGE 1 5290.00 95.94 ------ ------ 84.00 36.08 0.09 33.23 100 136 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C90 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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FCC RF Test Report

Report No. : FR351205E

Pol. Horizontal Fundamental
. Level (dBuVim) Date: 2023-05-20
1228
100 rshrrvpia e
875
0. kM [ PARTT9407]
1
"Dt e
3,
1.
Peak Blank
5290 5324, 5392. 5426. 5460
Frequency (MHz)
Site + B3CHe4-ST
Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL
Vode 127
Setting : MCS@ Powersetting 15
Plane  : X with Accessories
+ 861585060047220/861585060047238
Linit Read  Ant (able Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5372.62 61.69 74.00 -12.31 49.53 36.05 9.48 33.37 100 136 PEAK
. Level (dBuVim) Date: 2023-05-20
1228
105,
ARy
s MM
T0.
PART 15.407 AVG
T I
350
1.
Avg Blank
5290 5324, 5358, 5392 5426. 5460
Frequency (MHz)

Site + B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL

+ RBW:1080.000kHz VBW: 10,800kt

Vode 127
Setting @ MCS@ Powersetting 15
Plane  : X with Accessories

1

+ 861585060047220/861585060647238

Linit Read  Ant (able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor

Mz dBuv/m dBuV/m v d8/m  dB dB

Remark

a  deg
5358.17 50.16 54.00 -3.84 38.03 36.06 9.41 33.34 100 136 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number

: C91 of C253




saranas. FCC RF Test Report Report No. : FR351205E

27

Mode Band Edge - L

5.25-5.35_UNII 2A_802.11be EHT80_CH58_Full_5290MHz

ANT CDD 5+18
Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 1050 1
875 875
700 PART 15401 700 PART 15401
1
7L PO ' . 525 L ———
350 350
175 175
Peak
5000 5058. 116. 5174 5232, 5290 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL Condition: PART 15.487 3m HF_ANT 3117(11943) VERTICAL
: RBW:1060.800kHz VEW:3000. B0akHz : RBHW:1000.060kHz VB: 3600, 6oBkHz
tode vy tode 7
Setting : MCS@ Powersetting 15 Setting : MCS@ Powersetting 15
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5118.90 51.75 74.00 -22.25 40.03 36.15 8.48 32.91 391 208 PEAK 1 5290.00 100.41 ------ ------ 88.43 36.08 0.15 33.25 391 208 PEAK
. Level (dBuVim) Date: 2023-05-20 . Level dBulim) Date: 2023-05-20
1225 1225
1050 105.)
1
875 875
00 700
PART 15.407 AVG
525 525
1
350 350
175 175
Avg
5000 5058. 116. 5174 5232, 5290 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHed-5Z Site : @3CHa4-51
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.600kHz VBW:18.B00kHz : RBHW:1000.060kHz VBW:16.600kHz
tode vy tode By
Setting : MCS@ Powersetting 15 Setting : MCS@ Powersetting 15
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Read  Ant (able Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5083.52 42.56 54.00 -11.44 30.83 36.17 8.41 32.85 301 208 AVERAGE 1 5290.00 092.49 ------ ------ 80.47 36.07 9.24 33.29 391 208 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C92 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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FCC RF Test Report

Report No. : FR351205E

Pol. Vertical

Fundamental

. Lol (BuVi) Date: 2023.05-20

Peak

5290 534, 5302
Frequency (MHz)

Site + B3CHe4-ST

Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL

Vode 127

Setting : MCS@ Powersetting 15

Plane  : X with Accessories
+ 861585060047220/861585060047238

Linit Read  Ant (able Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5358.34 60.24 74.00 -13.76 48.12 36.06 9.41 33.35 391 208 PEAK

5426, 5460

Blank

. Lol (BuVi) Date: 2023.05-20

a7 s

\'\/\r\ PART 15,407 AVG

Avg

5290 53, 5426, 5460

5358, 5302
Frequency {MHz)

Site + B3CHe4-ST

Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL
+ RBW:1080.000kHz VBW: 10,800kt

Vode 127

Setting @ MCS@ Powersetting 15

Plane  : X with Accessories
+ 861585060047220/861585060647238

Linit Read  Ant (able Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5350.35 48.56 54.80 -5.A4 36.46 36.06 9.37 33.33 391 208 AVERAGE

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G

Page Number

: C93 of C253




samran s, FCC RF Test Report Report No. : FR351205E

Pol. Horizontal Vertical
. Level (dBuim) Date: 2023-05.25 . Lovel (dBulim) Date: 2023-05.25
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
PART 15.407 AVG 4 PART 15.407 AVG
S I A - . S I R - .
= _ - - e ) LWM e po—
4 30
Peak 175 175
AVg 6500 8800. 100. 13400. 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 0 tode 0
Setting @ MCS@ Power setting 15 Setting : MCS@ Power setting 15
Plane  : X with Accessories Plane @ X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 10580.00 50.73 68.30 -17.57 48.63 37.15 1.2 47.27 -  --- Peak 1 10580.00 50.65 68.30 -17.65 48.55 37.15 1.2 47.07 ---  --- Peak
2 15870.00 50.51 74.00 -23.49 44.63 41.60 14.73 50.45  ---  --- Peak 2 15870.00 50.92 74.00 -23.08 45.04 41.60 14.73 50.45  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C94 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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saranas. FCC RF Test Report

Report No. : FR351205E

Mode Band Edge - L
5.47-5.725_UNII 2C_802.11be EHT80_CH106_Full_5530MHz
ANT
Pol. Horizontal Fundamental
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1050 1050
875 875!
00 J.TUSE i I | S S | L e — R
525, 525!
350 30
175
175
Peak
530 5. Mzz‘F[eq"enmmmsa‘ 1000 0. 0. 4600
Frequency (MHz)
Site @ B3CHA4-SI .
Condition: PART 15,497 3n HF_ANT_3117(119436) HORIZONTAL Site ¢ @3CH@4-SZ
. RBH:1000.000KHz V3:3000 . 006k Condition: PART 15.487 3m HF_ANT_3117(119436) HORIZONTAL
ode  : 28 : RB:1060.060kHz VBi:3000. 000kHz
Setting : MCSO Powersetting 12.5 lode 28
Plane  : X with Accessories Setting : MCS@ Powersetting 12.5
: B61585060047220/B51585060047238 Plane @ X with Accessories
: 861585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp
Freq Level Line (dB) Level Factor Loss Factor Linit Margin Read  Ant (able Preamp APos  TRos
Freq Llevel Line (dB) Level Factor Loss Factor
#Hz dBuv/m dBuv/m dowv d8/m dB  dB
1 5459.62 59.56 74.00 -14.44 47.38 36.02 9.69 33.53 Mtz dBuv/m dBuV/m dw d8/m B dB
2 S466.64 59.86 68.30 -8.44 47.70 36.01 9.69 33.54 5530.00 105.02 ~----- ------ 9.80 3.0 9.73 3.57 100
1 4"Leve\ (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
105.0 105.0
875 875
0.0 700,
PART 15.407 AVG PART 15.407 AVG
525 w Rf—=—= = — —=5
350 350
175 175
Avg
5350 5386. 5422, 5458 1000 2200.
Frequency (MHz)

Site : B3CHed-5Z
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL
: RBW:1000.060kHz VEW:19.800kHz

Vode 1 28
Setting : MCS@ Powersetting 12.5
Plane  : X with Accessories

: 861585060047220/561555060047238

Linit Margin Read  Ant Cable Preamp APos

Freq Llevel Line (dB) Level Factor Loss Factor

Mz dBuv/m dBuV/m v d8/m  dB dB
1 5457.28 49.69 54.00 -4.31 37.50 36.02 9.69 33.52

400. 4600,
Frequency (MHz)

: @3CHa4-51

Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL

: RBHW:1000.060kHz VBW:16.600kHz
i

Setting : MCS@ Powersetting 12.5

: X with Accessories
: B61585060047220/361585060047238

Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G

Mtz dBuv/m dBuV/m B dB/m  d8 B om o deg
5530.00 96.97 ------ ------ 84.79 36.04 09.72 33.58 100 297 AVERAGE
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Pol.

Horizontal

Fundamental

Peak

g2l (i)

Date: 2023-05-20

;
WA

Site + B3CHe4-ST

Condition: PART 15,487 3m HF_ANT 3117(119436) HORIZONTAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL

Vode i 28

Setting @ MCS@ Powersetting 12.5

Plane  : X with Accessories
+ 861585060047220/861585060047238

Linit Margin Read  Ant Cable Preamp
Freq Llevel Line (dB) Level Factor Loss Factor

Mz dBuv/m dBuV/m v d8/m  dB dB
1 5748.55 52.96 68.30 -15.34 39.99 36.35 10.07 33.45

5624, 5671,
Frequency (MHz)

5718,

APos  TPos
Remark

a  deg
100 297 PEAK

5765

Blank

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G
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Report No. : FR351205E

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2AFZZND5G

28
Mode Band Edge - L
5.47-5.725_UNII 2C_802.11be EHT80_CH106_Full_5530MHz
ANT CDD 5+18
Pol. Vertical Fundamental
Date: 2023.05-20 Date: 2023-05-20
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1050 1050 1
875 875!
700 PART 15407 TN M —— PART 15407
112
525, 525!
350 350
175
175
Peak
530 5. 5422‘;,9‘1,,6,,“ :Mmm‘ s 50 1000 0. ) 4500 5800, 7000
Frequency (MHz)
Site : B3CHB4-S2 .
Condition: PART 15,497 3n HF_ANT 3117(119436) VERTICAL Site ¢ @3CH@4-SZ
- RBH: 1000, 008Kz VEW:3300. 000kiz Condition: PART 15,407 3n HF_ANT_3117(119436) VERTICAL
Vode 128 & RBH: 1060, 60KHZ VEW: 3600, 60Kz
Setting : MCSO Powersetting 12.5 lode 28
Plane  : X with Accessories Setting : MCS@ Powersetting 12.5
: B61585060047220/B51585060047238 Plane @ X with Accessories
: B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
#Hz dBuv/m dBuv/m dBuv  d8/m b dB a deg
1 5456.20 58.61 74.00 -15.39 46.42 36.02 9.69 33.52 395 200 PEAK Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
2 5460.70 58.66 68.30 -9.64 46.48 36.02 9.69 33.53 395 200 PEAK 1 5530.00 09.48 ------ ------ 87.30 36.04 9.72 33.58 395 200 PEAK
. Level dBuVim) Date: 2023-05-20 o Level [BuVim) Date: 2023-05-20
1225 1225
1050, 1050
1
875 875
0.0 700
PART 15.407 AV PART 15.407 AVG
525 t 55— e SEEESSS
350 350
175 175
Avg
5350 5386. 5422, 5458, 5404, 5530 1000 2200. 400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHe4-51 Site : B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.600kHz VBW:18.B00kHz : RBHW:1000.060kHz VBW:16.600kHz
Vode 1 28 Vode HL
Setting : MCS@ Powersetting 12.5 Setting : MCS@ Powersetting 12.5
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060847238 : B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5458.18 49.11 54.00 -4.89 36.92 36.02 9.69 33.52 395 200 AVERAGE 1 5530.80 91.56 ------ ------ 79.36 36.05 9.73 33.58 395 200 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C97 of C253
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Report No. : FR351205E

Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-20
1228
105,
I
7 | PART 547
M T,
N 1
3,
1.
Peak Blank
5530 5811, 5624, 5671, 5718, 5765
Frequency (MHz)
Site + B3CHe4-ST
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL
Vode i 28
Setting @ MCS@ Powersetting 12.5
Plane  : X with Accessories
+ 861585060047220/861585060047238
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5729.28 54.07 68.30 -14.23 41.18 36.32 10.03 33.46 305 200 PEAK

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G
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Pol. Horizontal Vertical
. Level (dBuim) Date: 2023-05.25 . Lovel (dBulim) Date: 2023-05.25
1225 1225
1050 1050
815 875
PART 15.407] PART 15.407]
700 1 AA [ | — - 700 | [ | — |
PARJ 15.407 AVG PART 15.407 AVG
L P e e L PR e e S e L
— e e SO T * * !
4 30
Peak 175 175
AVg 6500 8800. 100. 1 15700. 18000 6500 8800. 100. 1 15700. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHR4-51 Site + B3CHe4-52
Condition: PART 15,487 3m HF_ANT_3117(119436) HORIZONTAL Condition: PART 15.487 3m HF_ANT_3117(119436) VERTICAL
Fode 18 tode 18
Setting @ MCS@ Power setting 12.5 Setting @ MCS@ Power setting 12.5
Plane  : X with Accessories Plane  : X with Accessories
+ 861535060047228/861535060047238 + 86158506047220/361585060047238
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuv/m dBuV/m  d8 dBuwv dB/m B B m deg Miz dBuv/m dBuV/m  dB dBuwv dB/m B B m deg
1 11060.00 50.47 74.00 -23.53 47.79 37.43 12.57 47.12 -  --- Peak 1 11060.00 50.82 74.00 -23.18 48.14 37.43 12.57 47.12 -  --- Pesk
2 16500.00 50.95 68.30 -17.35 42.75 43.50 15.23 50.53  ---  --- Peak 2 16590.00 50.86 68.30 -17.44 42.66 43.50 15.23 50.53  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C99 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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Mode Band Edge - L
5.47-5.725_UNII 2C_802.11be EHT80_CH122_Full_5610MHz
ANT CDD 5+18
Pol. Horizontal Fundamental
Date: 2023-05-24 Date: 2023-05-24
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1
1050 1050
875 875!
00 \ bl PARTAG407 0 N ¥ e e e PART 15,401
! QM
515 v 525
350 350
175
175
Peak
530 L MM‘F,equency ;Mmm‘ 5. 510 1000 0. 400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHB4-SZ .
Condition: PART 15,497 3n HF_ANT3117(119436) HORIZONTAL Site ¢ @3CH@4-SZ
- RBH: 1000, 008Kz VEW:3300. 008kiz Condition: PART 15,407 3n HF_ANT_3117(119436) HORIZONTAL
Vode 120 & RBH: 1060, 60KHZ VEW: 3600, 60Kz
Setting : MCSO Powersetting 12.5 lode 29
Plane  : X with Accessories Setting : MCS@ Powersetting 12.5
: B61585060047220/B51585060047238 Plane @ X with Accessories
: B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
#Hz dBuv/m dBuv/m dBuv  d8/m b dB a deg
1 5455.82 53.92 74.00 -20.68 41.73 36.02 9.69 33.52 100 296 PEAK Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
2 5464.40 55.19 68.30 -13.11 43.03 36.01 9.69 33.54 180 296 PEAK 1 5610.00 106.58 ------ ------ 94.22 36.14 9.76 33.54 100 296 PEAK
. Lol i) Date: 202305-24 . Lewe (dBWV) Date: 202305-24
1225 1225
1050, 1050 1
875 875
0.0 700
PART 15.407 AVG PART 15.407 AVG
525 55— e e
1. b
350 350,
175 175
Avg
5350 5402. 5454, 5506. 5558, 5610 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHe4-51 Site : B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT_3117(119435) HORIZONTAL Condition: PART 15.487 AVG 3m HF_ANT_3117(11943) HORIZONTAL
: RBW:1060.600kHz VBW:18.B00kHz : RBHW:1000.060kHz VBW:16.600kHz
Vode gL] Vode HL]
Setting : MCS@ Powersetting 12.5 Setting : MCS@ Powersetting 12.5
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060847238 1 B61585066047220/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5450.72 44.43 54.00 -9.57 32.25 36.02 9.69 33.53 100 296 AVERAGE

1 5610.00 98.87 ------ ------ 86.45 36.16 9.79 33.53 100 296 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G
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Pol. Horizontal Fundamental

4 goLevel (dBuVim) Date: 2023-05.-24

23

T O

875

1 M% i PART 15401

17.

Peak Blank
5610 5641, 5672, 5703. 5734 5765
Frequency (MHz)

Site + B3CHe4-ST
Condition: PART 15.487 3m HF_ANT 3117(119436) HORIZONTAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL

Vode 129
Setting @ MCS@ Powersetting 12.5
Plane  : X with Accessories

+ 861585060047220/861585060047238

Linit Margin Read  Ant Cable Preamp
Freq Llevel Line (dB) Level Factor Loss Factor

Mz dBuv/m dBuV/m v d8/m  dB dB
1 5725.32 55.92 68.30 -12.38 43.04 36.32 10.02 33.46

APos  TPos
Remark

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G
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29

Mode Band Edge - L

5.47-5.725_UNII 2C_802.11be EHT80_CH122_Full_5610MHz

ANT CDD 5+18
Pol. Vertical Fundamental
Date: 2023-05-24 Date: 2023-05-24
+ 1oLevel (dBuVim) 1 4,,Leve\ (dBuVim)
1225 1225
1050 105.0 1
875 875!
0 ‘ AR50 0 e s | PART 15400
12 M
515 —, , ; 525 \
350 30
175
175
Peak
530 L MM‘F,Nuency ;Mmm‘ 5. 510 1000 0. 400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHB4-SZ .
Condition: PART 15,497 3n HF_ANT 3117(119436) VERTICAL Site ¢ @3CH@4-SZ
- RBH: 1000, 008Kz VEW:3300. 008kiz Condition: PART 15,407 3n HF_ANT_3117(119436) VERTICAL
Vode 120 & RBH: 1060, 60KHZ VEW: 3600, 60Kz
Setting : MCSO Powersetting 12.5 lode 29
Plane  : X with Accessories Setting : MCS@ Powersetting 12.5
: B61585060047220/B51585060047238 Plane @ X with Accessories
: B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
#Hz dBuv/m dBuv/m dBuv  d8/m b dB a deg
1 5456.86 53.44 74.00 -20.56 41.25 36.02 9.69 33.52 409 194 PEAK Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
2 5460.50 53.05 68.30 -15.25 40.87 36.02 9.69 33.53 400 194 PEAK 1 5610.00 102.51 ------ ------ 90.09 36.16 9.79 33.53 400 194 PEAK
. Lol i) Date: 202305-24 . Lewe (dBWV) Date: 202305-24
1225 1225
1050, 1050 ]
875 875
0.0 700
PART 15.407 AVG PART 15.407 AVG
525 55— e e
1
350 350
175 175
Avg
5350 5402. 5454, 5506. 5558, 5610 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHe4-51 Site : B3CHe4-52
Condition: PART 15.487 AVG 3m HF_ANT 3117(11943) VERTICAL Condition: PART 15.487 AVG 3m HF_ANT 3117(119435) VERTICAL
: RBW:1060.600kHz VBW:18.B00kHz : RBHW:1000.060kHz VBW:16.600kHz
Vode gL] Vode HL]
Setting : MCS@ Powersetting 12.5 Setting : MCS@ Powersetting 12.5
Plane  : X with Accessories Plane  : X with Accessories
: 861585060047220/561555060047238 : B61585060047220/361585060047238
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg Mz dBuv/m dBuv/m B dB/m  d8 B om o deg
1 5456.86 43.94 54.00 -10.06 31.75 36.02 9.69 33.52 400 194 AVERAGE 1 5610.00 95.62 ------ ------ 83.24 36.15 09.77 33.54 400 194 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C102 of C253

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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Pol. Vertical Fundamental
. Level (dBuVim) Date: 2023-05-24
1228
T
875 \
1
W et
3,
1.
Peak Blank
5610 5641. 5672. 5703. 5734, 5765
Frequency (MHz)
Site + B3CHe4-ST
Condition: PART 15.487 3m HF_ANT 3117(119436) VERTICAL
+ RBH:1080.060kHz VBW: 3808, B0BkHL
Vode 129
Setting @ MCS@ Powersetting 12.5
Plane  : X with Accessories
+ 861585060047220/861585060047238
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuv/m dBuV/m v dB/m  dB B am deg
1 5728.27 55.49 68.30 -12.81 42.60 36.32 10.03 33.46 400 194 PEAK

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2AFZZND5G
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